SD8 #E+#1
SD8 DOZER

i \RANEE L TRIBERERAT

XUANHUA CONSTRUCTION MACHINERY GROUP COMPANY
THE PEOPLE’S REPUBLIC OF CHINA



{i& A 1t AR

1 il A HF RN T ETH/ LM SD8 i LR Z ., XF
ML VRIS R 4B R IR R, 7 2 1 (SDS8 #E -4
YLD,

2. < H 3R Pr3) & SDB HE - HLER S L LASM ) 20 T34, #5218
e 1 HLER R4S AT G 5 T4 1 o 1 2 TR 1 (A 3 A o
SN AF) ¥ ¥R 17 5 I LE AR RL A B 10 . B 2 PO 1 A B
R AT R PR,

3. ﬁ]ﬂmmmﬂﬂ”#ﬁ iﬁﬁlﬁlﬁf

i’ﬂimgfﬁlﬁﬁi}}

LI i (NTA855-C400

%fzoozﬁﬂﬂ



Preface

1. This parts book is made for the user’ s conveniently

selecting and using the fabricated parts of SD8 elevated
sprocket dozer. For the construction, use, maintenance of
the dozer refer to the {SERVICE MANUAL FOR SD8
ELEVATED SPROCKET DOZER ).

. The component parts listed in the parts book, except the
diesel engine, are all parts of the machine. This book is
graded in the order of the parts number. Within each
illustration, the parts of all (including standard and
purchased ones) are listed in a relevant attached chart
according to the order of the parts number. The part
tity of the part in its

quantity in the chart means t
appropiate compenent.

. When selecting and: asr“: risated. i
refer to {PARTS CATALOG_ FOR™N ABSS—C:H]{) DIESEL

ENGINE ) published by CHOI! GQING DIESEL ENGINE
WORKS.

May, 15,2002



=] CONTENS
F5 t & R mk | &F
NO.| PART NO. NAME PAGE| EMARK
1 | 1T01000 B PR ENGINE ARRANGEMENT | 1-1
2 | 1T01100 7K B B2 40 {4 RADIATOR GROUP 1-3
3 | 1T01107 o 2R B AR, OIL COOLER ASSEM. 1-5
4 | 1T01200 PR 3 3 % FAN GUARD GROUP 1-7
DIESEL ENGINE
5 | 1T01300 i o B 40 14 GROUP 1-9
N FLYWHEEL HOUSING
6 | 1T01400 S Eh &S GROUP 1-12
7 | 1T02000 Ay i 58 TORQUE CONVERTER 2-1
OUTLET PRESSURE
8 | 1T02048 1 VALVE .. 2-1
9 [1T03000 | ZEEMR g
10 | 1T03010 B A 33
11 | 1T03200 th g fe g -8
12 | 1T03300 J& B AL 1F CQVER GROUP | 3-12
UNIVERSAL JOINT
13 | 1T03400 B 2% B AR ASSEMBLE 3-15
" STEERING & BRAKE
s f
14 | 1T04000 B 6] 5 4 2h B 4 98 CLUTCH 4-1
15 | 1T05000 “ig35) FINAL DRIVE 5-1
: il TOP COVER-PRONT
16 | 1T06000 R—ARiP R GUARD 6-1
iy FRAME-BEVEL
17 | 1T07000 L2 —EHr A GEAR CASE 7-1
18 | 1T07049 o B AR OIL PIPE ASSEM. 7-4
19 | 1T07057 MR AR DIPSTICK ASSEM. 7-6
< EQUALIZER BAR
20 | 1T07092 - g 52 B AR ASSEM.. 7-8
LEFT & RIGHT
21 | 1T08000 ERTRAN ELBOW PLATE GROUP | &1
A 45 20 TRANSIMISSION -

22 | 1T09000
!

|| S

VALVE CONTROL




g £, B % PR m | &
NO.| PART NO. NAME PAGE| EMARK
. STEERING BRAKE
23 | 1T10000 £ 161 % ZhiR CONTROL. 10-1
GOVERNOR CONTROL
24 | 1T11000 i TR GROUP 11-1
25 | 1T12000 JEf W ERS HYDRAULIC SYSTEM | 12-1
e STEERING BRAKE
26 | 0T12200 & 1) 4 2h Y VALVE 12-6
: ; TRANSMISSION CONTROL
27 | 1T12100 7 T A 15 1 AR AR VALVE ASSEM. 12-14
28 | 0T12192 ) Fr 19 SEQUENCE VALVE 12-18
29 | 1T12055 03k 7% Bl SECONDARY FILTER |12-20
30 | 1T12080 15 58 25 PRIMARY FILTER 12-22
31 | 1T13000 THSERRERS: IMPLEMENT 13-1
32 | 1T13100 ; 13-6
33 | 1T13130 13-8
BULLDOZER CONTROL )
34 | 1T13160 CVALVE 13-10
BULLDOZER CONTROL
351 W1819-XG | (ulmags i) VALVE(PURCHASED PARTS) | 13717
36 | 1T13300 W48 OIL TANK 13-24
37 | 1T14000 HELEE IMPLEMENT b 14-1
38 | 1T14011 R ARM 14-4
39 | 1T14025 & LEAN BRACE 14-6
TILT CYLINDER
40 | 1T14100 (048 T 25 AR, ASSEM. 14-8
41 | 1T14107 {00158 v T TILT CYLINDER 14-10
.| HSGF-200X TILT CYLINDER )
12 178/80F | WBTHEL SMEEEMF)  pURCHASED PARTS) 14-12
, w DASH-OPERATOR
43 | 1T15000 WREFNEER  EAT GROUP 15-1
e LEFT UNDERCARRIAGE
44 | 1T16000 EfTERS SYSTEM 16-1




FF& =2 -4 r | &
NO.| PART NO. NAME PAGE| EMARK
TRACK RECOIL SPRING
45 | 1T16004 EREEKERE AND CYLINDER 16-6
ADJUSTMENT,LEFT
_ RIGHT UNDERCARRIAGE
46 | 1T17000 BEfTERS SYSTEM 131
TRACK RECOIL SPRING
47 | 1T17042 FRHREER AND CYLINDER 17-6
ADJUSTMENT,RIGHT
48 | 1T17064 ERAAY E%EECTINGPL”E 17-8
49 | 1T17084 Hih ¥R ?gfg%%ﬁ% 17-10
50 | 1T17092 FISUEN: k98 ggﬁ?{gﬁgﬁ 17-12
51 | 1T17096 51 34 B AR TRACK IDLER ASSEM. 17-14
52 | 1T18000 Bh= CAB .. 18-1
53 | 1T19000 R R 19-1
54 | 1T19043 1R T B 19-3
55 | 1T20000 . ﬂ‘;j;%ﬂ _ 20-1
56 | 1T20100 #&iﬁ&ﬁﬁﬁﬁ" g{g}ampé%l S%mlﬂ'm 20-3
57 | 1T 20200 A ML N 20-8
HSG-F180 X
58 597/80F 18 T L TIP CYLINDER 20-10
59 | 1T20250 Tt T LIFT CYLINDER 20-12
HSG-F200 X
60 405 /80 FFHhET 1 LIFT CYLINDER I 2:}-15
61 | 1T20300 i w1 ﬁfﬁfﬁg CONTROL 20-17
mEREEm RIPPER MAIN
62 | SCITT3-XG | Chkmase k) CONTROL VALVE 20-19
63 | 1T21000 BSR4 ELECTRICAL SYSTEM 21-1
64 | 1T21033 Ve S 9=y E’;%E%EMENT 21-5
65 | 1T22000 4 B VI 3 e ) 1Y) f,]kEgEgPERATED 291
oo 1o | amrwien  EFTEULLDOZER |,
67 | 1T23004 R e 1Y QUICK-DROP VALVE | 23-3




e = -4 Fr mk | &
NO.| PART NO. NAME PAGE| EMARK
68 | 1T23005 12 Ft LIFT CYLINDER 235

6o | HSG-E130 B FH G LIFT CYLINDER 247

X 1485/75Z2Q | (JMEEEML) (PURCHASED PARTS)
RIGHT BULLDOZER
70 | 1T24000 A HE o i B AR, CYLINDER ASSEM.  |23°10
. CONDITIONOR
71 | 1T 25000 Z5 18 B, SYSTEM 25-1
72 | 1T26000 3| L DRAWING 26-1

MECHANISM




SD8 L HL SD8 DOZER




1T01000 EThALE B ENGINE ARRANGEMENT




0T01000 AEZIE ENGINE ARRANGEMENT

Fg5 R 5 % ¥ ¥t | & i
NO.| PART NO. NAME Q' TYREMARK

1 | 1T01100 KEEEEF  RADIATOR GROUP 1

2 | 1T01200 KP4  FAN GUARD GROUP 1

3 | 1T01107 MR OIL COOLER ASSEM. 1

4 | 1T01300 S LA DIESEL ENGINE GROUP 1

5 | 1T01400 gl ] FLYWHEEL HOUSING GROUP 1




1T01100 KB FAEE4H ¢ RADIATOR GROUP

i

L § =@ =t Pt - G




1T01100  7KER#%284HF RADIATOR GROUP

Fs R 5 % # B | & i
NO.| PART NO. NAME Q' TY|REMARK

1 | 1T01101 KA EER RADIATOR 1

2 | 0T42105 e HOSE 2

3 | 0T42102 WS 3X CLAMP 3X 4|

4 | 1To1104 Ek WATER PIPE UPPER 1

5 | 1T01105 B () HOSE(—) 1

6 | 1T01106 MRAE 4 CLAMP 4 2

7 | 1T01120 K E INLET WATER PIPE 1

8 | 1To1111 BB (—) RUBBER GASKET (—) 1

9 | 0T42107 M 4 CLAMP 2

10 | 0T42106

11 | 0T42104

1 | GB5783-86

2 | GB93-87




1T01107 B SS A OIL COOLER ASSEM.




1T01107  WEA{EAH  OIL COOLER ASSEM.

Fg R B % R W & &
NO.| PART NO. NAME Q' TY|REMARK
1 [1T01108 Fiifr Qi WELD HOUSEING i

2 | 1T01129 BB (—) RUBBER GASKET (—) 1

3 | 1T01120 Mk INLET WATER PIPE 1

4 | GB5783-86 BB M8 X 20 BOLT M8 X 20 8

5 | GB93-87 M 8 WASHER 8 52

6 | GB5783-86 $He M8 25 BOLT M8 X 25 44

7 | GB5783-86 R M10X 25 BOLT M10X 25 28

8 | GB93-87 . 10 WASHER 10 28

9 | 1TO01122 iR COVER 1

10 | 1T01123 HHE 1

11 | 1T01121 % 1

12 | 1T01124 fﬁ?@i‘&?ﬁ:‘ﬁ

13 | GB3452 + 1-82 Dﬂmﬁmxa. 55

14 | 0T42102 M 3X |

15 | 1T01130 i RUBBER PIPE 1

16 | GB5783—86 | & M8 X415 BOLT M8 X 45 4

17 | GB6170—86 | 814 M8—8 NUT M8—8§ ‘ 8

18 | 1T01127 AR CONNECTING PLATE 2

19 | 1T01128 BE®H(=) RUBBER GASKET (=) 2




1T01200 R BIPELR 4 FAN-GUARD GROUP

7 14

- :
P ——— — AN e
= VA T, | e i

< SR S




1T01200 KA ELEH  FAN-GUARD GROUP
Fs £ 5 % R oE} & i
NO.| PART NO. NAME Q' TY|REMARK
1 {1T01201 okl GUARD ,LEFT 1
2 | 1T01203 FEial s GUARD ,RIGHT 1
3 | 1T01205 REBE®WE L%  WHEEL SUPPORT 1
4 | 1T01212 % PAPER STRIP SEAL 2
5 | 1T01216 2 FAN 1
6 | 1T01217 B4 (V-BELT) BELT 3
7 | 1T01218 K BELT WHEEL 1
8 | 0T42216 o 7 BEARING CAGE 1
9 | 0T42220 AR SHIM 14
10 | 0T42224 KR PRESSING PLATE 1
11 | 0T42217 b= 1
12 | 0T42219 FE 1
13 | 0T42218 AR B 1
14 | 0T42225 g ;2
15 | 0T03236 o 1
16 | 0T42214 - 1
1 | GB5782-86 BB M12X 45 BOLT M12X45 26
2 | GB97.1-85 12 WASHER 12 26
3 | GB93-87 HE 12 WASHER 12 38
4 | GB5783-86 B M10X30 BOLT M10X 30 20
5 | GB97.1-85 #iE 10 WASHER 10 16
6 | GB93-87 #8 10 WASHER 10 24
7 | HG4-692-67 | Mi# PG65X95X12  OIL SEAL PG65X 95X 12 1
8 | GB297-84 BhR 7510E BEARING 7510E 2
9 | GB1152-79 AR M10X1 OIL CUP M10X1 1
10 | GB5782-86 BB# M12X55 BOLT M12X55 6
11 | GB3452.1-82 | O BM 95%3.55 O-SEAL RING 95X 3.55 1
12 | GB5783-86 PR M12 X 40 BOLT M12 X 40 6
13 | GB/T1230-91 | /& 16 WASHER 1




1T01300 BE LA 5 DIESEL ENGING GROUP




1T01300  %H#l4A4  DIESEL ENGINE GROUP
FEs R & £ i YE| £ &
NO.| PART NO. NAME Q' TY|REMARK
1 | GB5783-86 8 M10X 30 BOLT M10X 30 10
2 | GB93-87 #$18 10 WASHER 10 16
3 | GB97.1-85 $#H 10 WASHER 10 8
4 | 1T01301 HS " EXHAUST PIPE ASS’Y 1
5 | GB5783-86 8 M10Xx 25 BOLT M10X 25 4
6 | 0T42012 i PAPER GASKET 1
7 | 1T01302 5§45 MAKE INJECT PIPE 1
8 | 1T01305 25 IR A% S AIR CLEANER ASS’Y 1
9 [ 1T01309 TH P 2% 1
10 | 0T42013 JBE B 1
11 | 0T42016 R4 2X 2
12 | 0T42027 BH 1
13 | GB6170-86 b2 £ M10—8 r 6
14 | GB5782—86 | B M10X55 t}ms 2
15 | 1T01330 X SUPPORT 1
16 | 0T42014 B HOSE 1
17 | 0T42015 'Ilﬁﬁf B35 ~ & HOSE 2
18 | 0T 42022 BT JOINT PIPE 1
19 | 0T42024 PR CONNECTING PLATE 1
20 | 0T42026 GBI SEAL RING 1
21 | GB5782-86 BREE M12X45 BOLT M12X 45 4
22 | GB6170-86 R M12—8 NUT M12—8 4
23 | GB93-87 #ME 12 WASHR 12 4
24 | 1T01334 e BOLT 2
25 | GB5782—86 | #Rt M8 X85 BOLT M8 X85 2

1—10



1T01300  4m#l4AM4  DIESEL ENGINE GROUP

Fg R 5 % i3 ¥R & &
NO.| PART NO. NAME Q' TY|REMARK
26 | GB6170—86 | 848 M8—8 NUT M8—8 2

27 | GB93—87 W 8 WASHER 8 2

28 | 1T01335 RS BOLT 2

29 | 0T42025 | 5 CLAMP 2

30 | 0T 42028 # GASKET 1

31 | 1T01318 h#HL NTA855  DIESEL ENGINE GROUP 1

32 | 1T01319 R SCK FRONT SUPPORT 1

- 33 | GB5782-86 8 M24X100 BOLT M24X100 4

34 | GB93-87 # 8 24 WASHER 24 4

35 | GB97.1-85 | M 24 " 4

36 GBE?BE_BE 4

37 | GB1152-89 < W#E. N 1

=11



1T01400

S 1

FLYWHEEL HOUSING

M= (R}
-
i rd
a9

&

-
NS s

i iy g
N IV4 ‘E..',-" |
N |z ALt ]
SSEEX U
R |

%258

7
o
#i ; gL
\‘\‘iﬁiéiiﬁﬁ:_ ¥ e
b p .

J

i

| |

=5
ol
[ |

1—12

0 % 17§

26



0T01330

1T01400 4 =z %  FLYWHEEL HOUSING
Fe R % i i | & ik
NO.| PART NO. NAME Q' TY REMARK
1 | 1T01401 1 B FE A FIYWHEEL HOUSING | 1
2 | 1T01402 8 BOLT 8
3 | 1T01403 THITL SHAFT LINING LOWER 2
4 | 1T01404 p-&::90 SUPPORT 2
5 | 1T01405 KA FLYWHEEL GROUP 1
6 | 1T01408 Ik R LOCK WASHER 1
7 | 1T01409 Fah DRIVE GEAR 1
- 8 | 1T01410 e BOLT 6
9 | 1T01411 RHE FENDER SLEEVE 2
10 | 1T01415 4 1 PER GASKET ]
11 | 1T01416 ] 2
12 | 1T01417 2
13 | 1T01418 2
14 | 1T01419 PR IDLER SHAFT 2
15 | 1T01420 1Lz LOCK WASHER 2
16 | 1T01421 R PUMP GEAR 1
17 | 1T01422 7 PRESSING RING 2
18 | 1T01423 il A& R BEARING BRACKET 2
19 | 1T01424 Pidi SPLINE SHAFT 1
20 | 1T01425 it RDTAINER PLATE 2
21| 1T01426 KR GUARD, LEFT 1
22 | 1T01427 43 iHT A OIL SPLITTING BASE 1
23 | 1T01428 ) PAPER GASKET 1
24 | 1T01429 GEEINC SEAL BRACKET 1
25 PR COUPLER 2

1—13



1T01400 4 3 ##  FLYWHEEL HOUSING

FE R 5 £ i g &
NO.| PART NO. NAME Q' TY|REMARK
26 | 1T01435 & shih DRIVE SHAFT 1

27 | 1T01438 EathigE DRIVE SHAFT GUARD | 1

28 | 0A09022 Bl @ BOLT CONNECT 6

29 | 0A09017 % GASKET 13

30 | 0T01373 HEE LUBRICATING OIL PIPE(=) 1

31 [ 0T01372 HEEC) LUBRICATING OIL PIPE(=) 2

32 | 1T01455 VAR SHIM 2 4

33 | 1T01456 B PLUG COVER 1

34 | 1T01457 45 2 PAPER GASKET 1

35 | 1T01458 R GUARD: :RIGHT 1

36 | 1T01459 HEENR

37 | 1T01460 SME

1 | GB119-86 FAE# A10X30 FINA10¢30 1

2 | GB893.1-86 | EE@130 CLIP RING 21130 1

3 | GB297-84 & 2007117 BEARING 4

4 | GB5783-86 SRHE M12X 85 BOLT M12 X85 8

5 | GB97.1-85 28 12 WASHER 12 8

6 | GB5783-86 | ¥ M10X 35 BOLT M10X 35 34

7 | GB97.1-85 #wHE 10 WASHER 10 52

8 | GB93-87 . 10 WASHER 10 52

9 | GB3452.1-82 | O JE# # M 1263.55  O-SEAL RING 128X 3. 55 2

10 | HG4-692-67 | M PG38X 58X 12 OIL SEAL PG38X 58X 12 1

11 | GB5783-86 $8H M10X 55 BOLT M10X55 6

12 | GB5782-86 B4 M10X 50 BOLT M10 X 50 6

13 | GB5782-8.8 | ## M16X 40 BOLT M16 X 40 2

1—14



1T01400 4% 3 #  FLYWHEEL HOUSING

FE R 5 % i3 HE| & &
NO.| PART NO. NAME Q' TY|REMARK
14 | 97.1-85 #E 16 WASHER 16 5

15 | GB93-87 #8 16 WASHER 16 5

16 | GB32-76 B M20X 85 BOLT M20 X 85 4

17 | GB93-87 #. 20 WASHER 20 4

18 | GB97. 1-85 4.8 20 WASHER 20 4

19 | GB32-76 B8R M24 X 80 BOLT M24 X80 4

20 | GB93-86 HE 24 WASHER 24 4

21 | GB97.1-85 $M 24 WASHER 24 4

22 | GB32-76 ## M20X 60 OLT M20 X 60 12

23 | GB5785-86 B M10X1X2 OET M10X1X20 1

24 | GB299-86 Bk g?ﬁg-ﬁiﬁ' 2

25 | GB352. 1-82. [ OBEAE 221253, O SEALRING & 2

26 | GB5783—86 BOLT mﬁxaﬁ 3

27 | GB5783—86 | 842 M10X 25 BOLT M10X 25 6

28 | GB119—86 | #§ A12X55 PIN A12X55 2

1—15



1T02000 THE TORQUE CONVERTER

2 3l 3 29 28 2 26 1 24 2

mm\\\b N

/ |7 fﬂﬂf i'

;‘ ﬂ'aff 1
JJ" f.f
' ‘\ IA) ,ff

4 m r,,,
%”éfr 1,
. T & g

,p N :-1 i Z
\\\'\\ [/ "‘\‘- ‘ 420 ?&\ % M

\.\\\\\'\.\.\ =

y ‘E'L\\_{_

rlf#ﬂ#fi pess
, N AR ‘
4 it

*", '(-fl'.'f;’afd
T n.rfm, \; m s

=

#




1'T02000

T E

TORQU
QUE CONVERTER

26 12

60



1T02000 % 4% 28  TORQUE CONVERTER
Fs R B & B o & B
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T02001 ARH IMPELLER COVER 1
2 | 1T02002 £ IMPELLER 1
3 | 1T02003 g TURBINE 1
4 | 1T02004 S8 GUIDE WHEEL 1
5 -| 1T02005 ERES PRESSING PLATE 1
6 | 1B01349 E L H POSITION PIN 2
0 'O-SEAL

R 3&1%;.;%.55 3[}33?;51?5(} 1

1T02007 HE AR CONE BEARING 1

1T02008 4 AR BEARING GASE 1
10 | T02009 Ja B R E 2 COVER 1
11 | 1B12005 $#-13K28.58)  BOLT 1-13 12
12 | 1B01253 $HH 12
13 | 1T02010 R 1
14 | 1T02011 E#E o1
15 | 1T02012 e 1
16 | 1B44034 wHF 0 1
17 | 1T02013 B COUPLING PLATE 1
18 | 1T02014 fh 7% BEARING 1
19 | 1B01146 SR PIN 5
20 | 1B38416 B 4 PIN 1
21 | 1T02015 5 35 BRACKET,SEAL RING 1
22 | 1T02016 HE# T SEAL RING -1
23 | 1T02017 2 SPACER RING 1
24 | 1T02018 5 PRESSING COVER 1
25 | 1T02019 e HOUSING 1
26 | 0T02048 LK PLUG 3
27 | 1T02020 SR BRACKET,GUIDE WHEEL 1
28 | 1T02021 ] 88 15 NUT 1
29 | 1T02022 1Eshes i LLOCK SHIM 1
30 | 1T02023 HEEE RETAINER 2
31 | 1T02024 BB R COUPLING PLATE,TURBINE | 1
32 | 1T02025 b & BEARING 1




1T02000 3% 4 2  TORQUE CONVERTER

FS M 5 A i BE| & &

NO.| PART NO. NAME Q'TY|REMARK
33 | 1T02026 AR E BEARING CLIP RING |
34 | 1T02027 R HOUSING,IMPELLER ik
35 | 1T02028 YRR ELASPIC CLAMP 1
36 | 1T02029 i GEAR RING 1
37 | 1T02030 W HUB, TURBINE 1
38 | 1T02031 GRS PRESSING COVER 1
39 | 1T02032 BT BRACKET,SEAL RING 1
40 | 1T02033 T SEAL RING 1
41 | 1T02034 ITEY PLANETARY CARRIER 1
42 | 1T02035 o8 o T ELASPIC RETAINER 1
43 | 1T02036 B4 8 A BI-METAL SLEEVE 2
44 | 1T02037 K% SUN GEAR 1
45 | 1T02038 £IF CLEIP RING 1
46 | 1T02039 SPACER RING 1
47 | 1T02040 3 I 1
48 | 1T02041 1
49 | 1T02042 € 6
50 | 1T02043 NEEDLE BEARING 3
51 | 1T02044 TR PLANETARY SHAFT 3
52 | 1B38220 W PLUG 3
53 | 0T03078 & 7 FIXED PIN 3
54 | 1T02045 TER PLANETARY GEAR 3
55 | 1T02046 iR CLIP PLATE 1
56 | 1T02047 S5 GUIDE PIPE g
57 | 0T03325 i R SCREEN ASSEM. 1
58 | 0T03323 i ) i SCREEN GASKET 1
59 | 0T03324 I8 P 35 SCREEN 1
60 | 1T02048 $ O E OUTLET PRESSURE VALVE 1
GB5783-86 E 4 M8 X 30 BOLT M8 X 30 '52
GB97. 1-85 i 8 WASHER 8 58
GB3452.1-82 | O %M 315%5. 3 O-SEAL RING 315X5. 3 1
4 | GB5783-86 BB M12X 35 BOLT M12 X 35 24

2—4



1T02000 %I 4% #§  TORQUE CONVERTER
Fs R 5 # R Wk | & i
NO.| PART NO. NAME Q' TY|REMARK
5 | GB97.1-85 $E 12 WASHER 12 48
6 | GB3452.1-82 | OJEH 17X 2. 65 O-SEAL RING17X 2. 65 1
7 | GB3452.1-82 | O JE M 150 X5. 3 O-SEAL RING150X5. 3 1
8 | GB3452.1-82 | OJEH 675.3 O-SEAL RING 67 X5. 3 1
9 | GB5782-86 B M16X 70 BOLT M16X70 1
10 | GB9877. 3-88 | BA % 2100,130,12  LIP SEAL Z100,130,12 1
11 | GB5782-86 B M12X 70 BOLYT M12X70 12
12 | GB3452.1-82 | OJBHE 112X1.8 O-SEAL RING 112X 1.8 3
13 | GB5783-86 B MI12X30 BOLT M12X30 24
14 | GB3452.1-82 | O &1 530X 7.0 1
15 | GB879-86 8 5X16 ] 2
16 | GB894.1-86 | #iMi 56 ' TAINEL i
17 | GB893.1-86 | PM 85 RETAINER 56 1
18 | GB3452.1-82 | O JM 32.5X3. 55 G 12.5%3.55 2
19 | GB5783-86 B R M10X 20 BOLT M10X 20 2
20 | GB79-85 BT M8 X 20 SCREW M8 X 20 1
21 | GB5783-86 R M10X 25 BOLT M10X 25 4
22 | GB97. 1-87 @ 10 WASHER 10 4




1T02048 HOEHE OUTLET PRESSURE VALVE

{ 2 % {

2>
fﬂll
'_1 /
ARC ORI
B B
= -
)
A
5



1T02048 HAOEH\ OUTLET PRESSURE VALVE
Fs R B % R ¥R | & iF
NO.| PART NO. NAME Q' TY|REMARK

1 | 0T02045 BTE 3 2 FLANGE 2

2 | 0T02046 Rk VALVE BODY 1

3 | 0T02047 B VALVE SLUG 1

4 | 0T02048 i 4% OIL PLUG 2

5 | 0T02049 VA SHIM 3

6 | 1T02049 34 5% SPRING 1

8 | 1T02050 CJ0k GUIDE SLEEVE 1

9 | 0T02053 1% OIL PLUG 1

1 | GB3452.1-82 | O ¥ &t 0-SEAL RING 2
11 2%1.8 11. 2X 1. 8.

2 | GB3452.1-82 |O M@ = 0-SF 3
36.5X3.55

3 | GB5783—86 | R M10¢30

4 | GB93-87 B 10

5 | GB5782-86 8B M10X75

6 | GB3452.1-82 | O B &
8X 2. 65




1T03000

TE S X

TRANSMISSION ARRANGEMENT

; _ M
1l - 2 . <
il 4 - !
e grd W [ Ly
g | H i i !
i * 1 — s
B i H |
! i
L
E : 3
T




0T03000 TERE A TRANSMISSION ARRANGEMENT
Fg5 R 5 % i Bt & i
NO.| PART NO. NAME Q' TY REMARK
1 | 1T03300 Ja A REAR COVER GROUP 1
2 | 1T03010 shh #4234 TRANSMISSION 1
3 | 1T03200 GREd | CENTRAL DRIVE 1
4 | 1T03400 B i i S UNIVERSAL JOINT ASSEM. 1
5 | 1T03500 ERIPR GUARD,UPPER 1
6 | 1T03600 TR GUARD,LOWER 1
1 | GB5783-86 | ## M12x30 BOLT M12X30 8
2 | GB93-87 I 12 WASHER 12 6
3 | GB5783-86 B M16:<50 15
4 | GB93-87 BE 16 15
s |GBoz.1-85 | 18ME 16 . 15




TRANSMISSION

I RIET R

1T03010

T R

N TN\ PN B ﬂﬁﬂga
g A 7 &
,.,,“/ 1 AT
N ’ * K\ A.“ z,..,.
N k2 3
/ e :.:n a / i
N Nl
i |
N

FFEF

s i

Bl

5l
L

£l

Ll
L

s af "]

e

o

bl
A A

%

.GE:M ..n,m.\smw\mm 9 1909 &%

o

15 S ¥

%

)
;

El 95 99

I

2k
113

5¢

i

Be

i

b¥



1T03010 rapakei Rt g TRANSMISSION
F5 R 5 i Bt | & &
NO.| PART NO. NAME Q' TY{REMARK
1 | 1T03011 &4 ) OUTPUT SHAFT 1 |
2 | 1T03012 F@(HEEEE  PISTON SEAT A
3 | 1T03013 Gkl EE BUSH PRESSURE OIL 1
4 | 1T03014 W H SEAL RING 2
5 | 1T03015 +#H CLAMP RING 1
6 | 1T03016 eSS 3 DISC SPRING 3
7 | 1T03017 I PR RETAINER PLATE,SPRING 1
8 | 1T03018 1 8t 1 4 GEAR,PISTON 1
9 | 1T03019 VR B R B FRICTION DISG, PISTON 6
10 | 1T03020 re 9 B SR A 17
11 | 1T03021 Eikings Foghivy 5
12 | 1703022 BRI 2
13 | 1T03023 SELBY 6
14 | 1T03024 = HErEE 2
15 | 1T03025 3 GASKET 6
16 | 1T03026 POHER PR SUN GEAR 1 |
17 | 1T03027 PUHETE 5 PLANETARY GEAR 3 |
18 | 1T03028 R NEEDLE BEARING 3
19 | 1T03029 MHEAT B4R SHAFT.PLANETARY GEAR | 3
20 | 1T03030 g2 gen OIL SEAL SEAT | 1
21 | 1T03031 ESETR SEAL RING 1
22 | 1T03032 & SPRING 24
23 | 1T03033 o £ 3 SEAL RING 1
24 | 1T03034 “EHTESR PLANETARY GEAR 6
25 | 1T03035 R g NEEDLE BEARING 6




1T03010  BhAMELEHE  TRANSMISSION
Fe f 5 i ¥ & I
NO.| PART NO. NAME Q' TY|REMARK
26 | 1T03036 =k GEAR RING 1
27 | 1T03037 ~.ZHiTE %% PLANETARY SHAFT 3
28 | 1T03038 “Heth GEAR RING 1
29 | 1T03039 28 4 SPRING 12
30 | 1T03040 R H SPACER 1
31 | 1T03041 SE L HH DETENT PIN 6
32 | 1T03042 —HE 5 B GEAR RING 1
33 | 1T03043 VBTl K NEEDLE BEARING 3
34 | 1T03044 18
35 | 0T03078 9
36 | 1T03045 2
37 | 1T03046 3
38 | 1T03047 3
39 | 1T03048 1
40 | 1T03049 273 SPACER 1
41 | 1T03050 —“HEXHER SUN GEAR 1
42 | 1T03051 i A& BEARING 2
43 | 1T03052 € CLAMP RING 2
44 | 1T03053 A INPUT SHAFT 1
45 | 0T03026 SE UL DETENT PIN 3
46 | 1T03054 b & BEARING 2
47 | 1T03055 —HfTEZR PLANETARY CARRIER 1
48 | 1T03056 TH SEAL RING 2
49 | 1T03057 wH T SEAL RING 1
50 | 1T03058 % PL.LUG COVER 1

3—5



1T03010 MO METEE TRANSMISSION
Fs R & & i BE| & &
NO.| PART NO. NAME Q' TY'REMARK
51 | 1T03059 % 3 3 SEAL RING 4
52 | 1T03060 —HETE % PISTON 1
53 | 1T03061 —HETE E PISTON SEAT 1
54 | 1T03062 —#HEM 44858  GEAR RING,CLUTCH 1
55 | 1T03063 BE#E R FRICTION DISC 15
56 | 1T03064 X {8 K COUPLING DISC |
57 | 1T03065 H SEAL RING 1
58 | 1T03066 £ CLAMP RING 1
59 | 1T03067 FRE
60 | 1T03068 THEE ER
61 | 1T03069 —HEE
62 | 1T03070 —EHGE
63 | 1T03071 wer
64 | 0T03016 R EE
65 | 1T03072 £ CLAMP RING 1
66 | 1T03073 =HEE PISTON SEAT 1
67 | 1T03074 FEEHF SEAL RING 3
68 | 1T03075 T ER PLANETARY CARRIER 1
69 1Tnéﬂ?a 7 HF 1 € PISTON SEAT 1
70 | 1T03077 R 5% FRONT COVER 1
71 | 1T03078 74 HF v GEAR RING 1
72 | 1T03079 P it 1A GEAR RING 1
73 | 1T03080 S SEAL RING 1
74 | 1T03081 PP HEE 2 PISTON 1
75 | 1T03082 %% £ 3 SEAL RING 1




1T03010  BHAMELEEMAE  TRANSMISSION

FE R 5 % ¥R Wi | & =
NO.| PART NO. NAME Q' TY|REMARK
76 | 1T03083 W R BI-METAL SLEEVE 1

77 | 1T03084 il AR BEARING 1

1 | GB879-86 B 6X15 PIN 6X15 1

2 | GB119-86 & B10X 25 PIN B10X 25 4

3 | GB93-87 i 12 WASHER 12 19

4 | GB894.1-86 | 4 90 RETAINER 90 1

5 | GB894.1-86 | £4M 65 RETAINER 65 1

6 | GB3452. 1-86 ?Bgfim O-SEAL RING 58X 3. 55 2

7 | GB3452. 1-86 1

8 | GB8o. 1-86. | ki 1

9 | GB276-89 1

10 | GB893. 2-86 | ¥4Md 100 RETAINER 100 1

11 | GB894.1-86 | ¥/ 120 RETAINER 120 2

12 | GB893.2-86 | ¥4/8 165 RETAINER 165 2

13 | GB119-86 8 B12X50 PIN B12X 50 2

14 | GB119-86 8 B12X 32 PIN B12X 32 7

15 | GB308-76 WK DT8 STEEL BALL &8 5

16 | GB5782-86 R M10X100-8.8  BOLT M10X100 2

17 | GB5782-86 B M10Xx95-8.8 BOLT M10X95 20
18 | GB93-87 # 10 WASHER 10 20
19 | GB893.2-86 | i/ 180 RETAINER 180 1

20 | GB894.1-86 | ¥{H 130 RETAINER 130 1




CENTRAL DRIVE

PRER

1T03200

oI

h\\\\____.\\____ 4.\- o
.

= jgf.

3 wj
\.\m\\\

#ffﬂ!

‘tm‘m

f@-c8,

w \\.\l‘.\\‘ \...\_._\ ..\H..\;ﬂ._

T

"‘ﬁ
\ﬁxﬂi
¥

29 o

v

39

hﬂﬁ\mﬂ\\ha.&sﬂ\\\\\\ht\\\h&\\\\\\k

E
0



1T03200  HR{EZ1  CENTRAL DRIVE
FE R 5 i HE| & E
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T03201 /N CASE 1
2 | 1T03202 4 4 SHIM 14
3 | 1T03203 NG BEVEL GEAR 1
4 | 1T03204 Py GASKET 1
5 | 1T03205 B R BEARING BRACKET 1
6 | 1T03206 gishit DRIVEN GEAR 1
7 | 1T03207 ESbE DRIVE GEAR 1
8 | 1T03208 PR PLATE 1
9 | 1T03209 e 4idlc RUJBBER RING 1
10 | 1T03210 i1 7R ARING BRACKET 1
11 | 1T03211 14
12 | 1T03212 1
13 | 1T03213 1
14 | 1T03214 Bl 2 £ ‘LOCK WASHER 1
15 | 1T03215 i 4 SHIM 14
16 | 1T03216 KiE WASHER 1
17 | 1T03217 32 BAFFLE | 1
18 | 1T03218 E&shHh DRIVE SHAFT,MAIN 1
19 | 0T03228 o B NUT 14
20 | 0T03229 ¥ BOLT 14
21 | 1T03220 Je Sty 3 BEVEL GEAR 1
22 | 1T03221 R BEARING 1
23 | 1T03222 ¢y R B BEARING BRACKET 1
24 | 1T03223 ik OIL PIPE JOINT 1
25 | 1T03224 WEAHF () OIL LINE(—) 1

3—9



1T03200  HHfE3)  CENTRAL DRIVE
FE R 5 & R WE) £
NO.| PART NO. NAME Q' TY|REMARK
26 | 1T03226 HE &k OIL PIPE JOINT 1
27 | 1T03227 kT CLIP 1
28 | 1T03228 SRR WELDED BRACKET 1
29 | 1T03231 R ROLLER 2
30 | 1T03232 i) GASKET 2
31 | 1T03233 B A () OIL LINE(=) 1
32 | 1T03236 Tk OIL PIPE JOINT 1
33 | 1T03237 * O R O-SEAL RING 1
34 | 1T03238 i B e 3k OIL PIPE JOINT 1
35 | 0T03201 HATEL 1
36 | 1T03239 HEHMH=) 1
37 | 1T03241 BrF 1
38 | 1T03242 PR A SRR 1
39 | 1T03243 Bibsss 7
1 | GB119-86 # B16 X 50 PIN Blﬁ:«::Et} 2
2 | GB5782-86 #H2 M16>160 BOLT M16 X160 16
3 | GB93-87 il 16 WASHER 16 35
4 | GB5783-86 | $B# M16X 40 BOLT M16 X 40 9
5 | GB297-84 & 7615E BEARING 7615E 1
6 | GB5783-86 ERH M16X45 BOLT M16X 45 1
7 | GB297-84 Bk 3007124 BEARING 3007124 2
8 | GB283-87 R 32117 BEARING 32117 1
9 | GB5782-86 | B M10X45 BOLT M10X 45 4
10 | GB93-87 #$E 10 WASHER 10 4
Iy iGd-692:07 P%Galgtﬁfmx 12 g{IQLiﬂSﬂE;lIénmz ]




1703200  HR{EZ)  CENTRAL DRIVE
FE K5 # i $ it | # IF
NO.| PART NO. NAME Q' TY|REMARK
12 | GB5782-86 B M12x45 BOLT M12x45 12
13 | GB93-87 B 12 WASHER 12 12
14 | GB297-84 Ri7& 3007120 BEARING 30017120 2
15 | GB119-86 £ B10% 20 PIN B10X 20 1
16 | GB894.2-86 | 5[ 100 RETAINER 100 1
17 | GB5783-86 | i M8X18 BOLT M§x18 1
18 | GB5782-86 B M12X 75 BOLT M12X75 2
19 | GB5782-86 R4 M16 <55 BOLT M16X55 3
20 | GB5782-86 B M16X90 . BOLT M16X90 7
21 | GB308-77 ST EL BALL @15 2
22 | GB5783-86 - 0. 1
23 | GB297-84 1

3—=11



1T03300

EEA

b | |

'l

1=

REAR COVER GROUP




1T03300  J5z&#A#  REAR COVER GROUP
F5 (A=) % FF HE | #F
NO.| PART NO. NAME Q'TY|REMARK
1 | 1T03301 J& ik REAR COVER BODY 1
2 | 1T03302 55 OIL PIPE,SHORT 2
3 | 0T03303 /R BOLT,SMALL 5
4 | 0T03304 EwmEAk##®E  BOLT,LARGE 2
5 | 0T03305 KihE A##&  BOLT,LARGE 1
6 | 0T03308 B 3% SPRING 3
7 | 1T03303 ke OIL LINE,LONG 1
8 | 0T03308 £ CLAMP 1
9 | 1T03304 ¥ i 5 PRESSURE PIPE,LONG 1
- 10 | 1T03306 EE R PORT PAD,REAR 1
11 | 1T03308 J& B REAR PORT PLATE 1
12 | 1T03310 P P 4 ASKET,PRESSURE 1
13 | 1T03311 1
14 | 1T03312 1
15 | 1T03314 1
16 | 0T03320 1
17 | 0T03321 E# !EAR COVER 1
18 | 1T03317 * O % O—RING 1
19 | 1T03318 8 i 35t COVER,SCREEN 1
20 | 0T03325 i SCREEN ASSEMBLE 1
1 | GB5783—86 | ## M10X25 BOLT M10X25 34
2 | GB97.1—87 | /& 10 WASHER 10 34
3 | GB5782—86 | H& M12X70 BOLT M12X70 16
4 | GB97.1—87 | A 12 WASHER 12 23
5 | GB5783—86 | ## M12Xx45 BOLT M12X45
6 | GB5782—86 | ## M12X120 BOLT M12X120
7 | GB3452.1-82 | O BEHE O—SEAL RING
8.75X1.8 8.75X1.8
8 | GB3452.1-82 | O R HH O—SEAL RING 3
38.1X 2. 65 38.1X 2. 65

3—13



0T 03300 BEEAY

REAR COVER GROUP

F5 RE % R HE | #E
NO.| PART NO. NAME Q’TY{REMARK
9 | GB3452.1-82 | O B+ H O—SEAL RING 7
26. 5% 3. 55 26.5X 3. 55
10 | GB3452.1-82 | O B & H O—SEAL RING 4
9X1.8 9Xx1.8
11 | GB3452. 1-82 | 0 R & & O—SEAL RING 3
40X5.3 40X 5. 3
12 | GB119—86 B A6X15 PIN A6X15 1
13 | GB5783—86 | #i# M12X25 BOLT M12X25 1
14 | GB93—86 HE 12 WASHER 12 1
15 | GB119-86 B A12X35 PIN A12X35 1
16 | GB3452. 1-82 | O R+ M O—SEAL RING 1
77.5X 3. 55 77.5X3.55
17 | GB3452.1-82 | O B 60X5. 3 SEALRING 60X5.3 | 1
18 | GB119—86 8 B12 X 65 2

3—14



1T03400  Bx3hEEE AL UNIVERSAL JOINT ASSEMBLE

| |
. I.as
dh
==, .
L‘!,/'-
| 2
5 A%z % R ¥ =it
NO.| PART NO. NAME Q'TY |REMARK
1 | 1T03401 B FLANGE 1
2 | 1T03402 - PLUG CAP 1
T320 AT T320 COUPLER 2
R0 R R SHAFT ASSEM.
4 | 1T03404 E COUPLING SHAFT 1
1 | GB5782-86 R M12X60 BOLT M12X60 16
2 | GB93—87 i 12 WASHER 12 16

3—15



1T04000 ¥ m5H#IzhEE88 STEERING & BRAKE CLUTCH




1T04000 #¥mE54/z1E &8 STEERING & BRAKE CLUTCH

5 RE i3 HE| &F
NO.| PART NO. NAME Q'TY|REMARK
1 | 1T04029 AR INPUT SHAFT 1
2 | 1T04002 Ebik i DRIVE HUB 1
3 | GB894.1-86 | ¥4 100 RETAINER 100 1
4 | GB5782—86 | ¥ M10X70 BOLT M10X70 4
5 | GB93—87 #E 10 WASHER 10 8
6 | GB276—89 Hh A& 1000920 BEARING 1000920 1
7 | 1T04003 A& BT RETAINER RING 1
8 | 1T04004 E#& PRESSING PLATE 2
9 | GB5783-86 SR M12X45 BOLT M12X45 24
10 | GB97.1—85 | ¥ 12-200 'ASHER 12-200HV 38
11 | 1T04005 14
12 | 1T04025 16
13 | 1T04006 | W% 1
14 | 1T04007 ﬁl‘ﬁ]?ﬁﬁ. STEERING PISTON 1
15 | 0T04008 LiEag SEAL RING 1
16 | 0T04009 FEE SEAL RING 1
17 | GB894.1-86 | ¥ 120 RETAINER 120 1
18 | 0T04018 2 PRESSURE TAP 3
19 | GB3452.1-92 | O &M 15X 2. 65 O-SEAL RING 15X2.65 | 5
20 | GB3452.1-92 | O F4H 33. 5X5. 3 gf’EAL BEE: v ||
21 | GB3452. 1-92 |o B 560X7 O-SEAL RING 560X 7 1
22 | 1T04028 ik > BRAKE HUB 1
23 | 0T04022 ol SEAL RING 1
24 | 1T04012 il 3h 1% # BRAKE PISTON 1
25 | 1T04018 % & SEAL RING 1

4—2



1T04000 #HEEHIZHES2E STEERING & BRAKE CLUTCH

F5 (%= % i3 HE | &E
NO.| PART NO. NAME Q'TY|REMARK
26 | GB276—89 | Hli7& 1000926 BEARING 1000926 1

27 | 0T04027 B SEAL RING 3

28 | 0T04025 i OIL PLUG 2

29 | 0T 04026 P43F RETAINER RING 1

30 | 1T04026 R OUTPUT SHAFT 1

31 | GB5783-86 B M10X 30 BOLT M10X 30 4

32 | GB276-89 H7& 1000924 BEARING 1000924 1

33 | 1T04031 h 7K i BEARING BRACKET 1

34 | GB5783—86 | $B# M12X50 BOLT M12X55 11

35 | 1T04019 430 3R O RETAN 2

36 | 1T04016 922 B 2

37 | 1T04015 BBk 2

38 | 1T04014 M B 1

39 | 0T04024 Ha 1

40 | GB5782—86 | M M12X65 BOLT M12X 65 3




1T05000 % {£ & FINAL DRIVE

el
'{-’ — - -
t\J L
S \ \ \/f’ AT IAEN IS 2, 7%
% p—p e ,j, 25
3 l 10 1 A AT VI TSI o, A
. , P \ f

h

> B \ 1‘\

™ *, \\ W “\\.‘\ "\
NN SR NN \‘\-\\\‘K

¢e i



1T05000 % {5 =) FINAL DRIVE

Fg R 5 i it &
NO.[PART NO. NAME Q' TY|REMARK
1 | 1T05001 LS LA SHAFT,FINAL DRIVE 1

2 | 1Tos002 | i&# BEARING DISC 1

3 | 0A21038 KMEF @370  OIL SEAL RING @370 2

4 | 0A21037 K& = SEAL RING 2

5 | 1T05005 B HVB 1

6 | 1T05006 A SHIM 14

7 | 1T05007 B At COUPLING PLATE 1

8 | 1T05008 Nl CAVER 3

9 | 1T05009 14 e RETAINER 1

10 | 0T05017 kg SHIM 34

11 | 1T05010 HTHEAT % PLANETARY,FRONT 3

12 | 1T05011 HIHETES®%Sh  PLANETARY SH&FT*FRDNT 3

13 | 1B01283 [ 4 R Tl 6 7K0394
13 | 1B01257 A& S 6 6H3588
14 | 1T05012 J& HEfT B30 4 3

15 | 1T05013 EHT R 3

16 | 1T05014 Ja fFfT B 32 1

17 | 1T05015 K% 3

18 | 1T05016 e 1 SHIM 1

19 | 1T05017 J& 2 REAR COVER 1

20 | 0T05001 Rl o 1 SHAFT END GASKET 1

21 | 1T05018 FE [V DETENT SEAT 1

22 | 1T05019 K 3F PRESS RING 1

23 | 1T05020 JeHER SVN GEAR,REAR 1

24 | 0T05022 b 0kiip FILLER PLUG 1

25 | 1T05021 i [ GEAR RING 1

26 | 0T05028 HC T 98L b DRAIN PLUG ]

27 | 1T05022 R HET E 32 PLANETARY CARRIER,FRONT 1

28 | 1T05023 AT HEAR PR3 SUN GEAR,FRONT 1

29 | 1T05024 1 Zh i E STOP WASHER 6

30 | 1T05025 78S BOLT 25

31 | 0T05032 L R NUT 25

32 | 1T05026 EiR PRISS PLATE 1




1T05000 # {% XTI FINAL DRIVE
Fg5 f 5 % i ok &iE
NO.|PART NO. NAME Q’TYEREMARK
33 [1T05027 BEW SEGMENT GEAR |75
34 [1T05028 I 18 END GASKET 1
35 |1T05029 bl 4 CYLINDRIC PIN 12
1 |GB5782-86  |E#E4& M24110—10.9 BOLT M24X110—10.9 30
2 |GB93-87 I 24 WASHER 24 30
3 |GB297-84 #7& 2007944E BEARING 2007944E 1
4 |GB297-84 47K 2007138E BEARING 2007138E 1
5 |GB9877. 3-88 |ihE 80<110X 10 OIL SEAL 80X110x10 1
. 6 |GB5783-86  |##& M10X25 BOLT M10X 25 6
7 |GB97.1-85 | 10 WASHER 10 6
8 [GB297-84  [8liF 7310E BEARING 7310E 6
9 |GB3452. 1-82 O:SEAL RING 670X 7 1
10 |GB5783-86 LT 35
11 [GB93-87  PHER g0 WASHI 60
12 [GB3452. 1-82 O R SEAL 3
13 |GB5783-86 .9 BOLT M12X30—10. 9 18
14 |GB93-87 WASHER 12 12
15 IGB3452.1-82 |0 JEM 224%5.3  O-SEAL RING 224X5. 3 1
16 |GB893.1-86 P4 135 RETAINER 135 1
17 |GB119-86 # D5x12 PIN D5x12 1
18 |GB3452.1-82 |O JER 60<5. 3 O-SEAL RING 60X5. 3 1
19 |[GB5783-86 |## M10X 35 BOLT M10X 35 3
20 |GB93-87 HhiE WASHER 10 3
21 |GB5783-86  |## M12X30 BOLT M12x30 3
22 (GB894.1-86 |HHME 195 RETAINER 195 1
23 |GB3452.1-82 |O JEMH 38.7%3.55 O-SEAL RING 38.7X3.55| 1
24 |GB3452.1-82 [O JEM 17<2. 65 O-SEAL RING 17X 2. 65 1
925 |GB3452. 1-82 |O FEM 20X 2. 65 O—SEAL RING 20X 2. 65 1
26 |GB70-85 BRET M12X 40 SCREW M12X 40 3
27 |GB3452.1-82 |0 TEH 500X 7 O-SEAL RING 500X 7 1




1T06000 THE BRI
TOP COVER—FRONT GUARD

120 14 15% 19 2021 17

34

{ €
“ﬁ-

2]
|

i
er




1T06000 THE R
TOP COVER—FRONT GUARD




1T06000 THNERTHRIFIR
TOP COVER—FRONT GUARD

FE5 f £ 2 ¥R WER| £
NO.[PART NO. NAME Q' TY|REMARK
1 [1T06030 [EMi#EtR44 PLATE GROUP,LEFT 1
2 [ 1T06048 [HM44AH PLATE GROUP,RIGHT 1
3 | 1T06053  pH/MP#R 4 SMALL GUARD PLATES,RIGHT | 1
4 |1T06001 (AR LEFT GUARD PLATE 1
5 | 1T06002 iR RIGHT GUARD PLATE 1
6 | 1T06056  |[Z= & 4k JOINT SHAFT,LEFT 2
7 | 1T06059  [f5&rEH JOINT SHAFT,RIGHT 2
8 | 1T06060  PEFH {4 HANDLE GROUP 1
9 | 1T06003 &R PLATE 1
10 | 1T06004 M5 &R PLATE 1
11 | 1T06063 [KTHE TOP COVER . 1
12 | 1T06005 HE 4
13 | 1T06006 {2 8
14 | 0T21015 WT& .2
15 | 1T06090 Eﬁﬁﬂﬁ “RETAIN 1
16 | 1T06094 PR AH . 1
17 | 1T06096 [l fiT & CYLINDER BR \ ____KET 4
18 | 1T06008  |E =% PRESSURE COVER 2
19 | 1T06009 GASKET 2
20 | 1T06099 ’iﬁ&fﬁﬁﬂﬁ GUARD WELD 1
21 | 0T06057 [MEB4H . PEDAL 1
22 | 1T06125 [ #k# 1144 COKLER DOOR GROUP,LEFT 1
23 | 1T06144  PHIAI4## CODLER DOOR GROUP,RIGHT 1
24 | 1T06145  ERIMR LEFT RETAIN PLATE 1
25 | 1T06146 ¥R RIGHT RETAIN PLATE 1
26 | 1T06010  J544 REAR PIN 2
27 [ 1T06011  |[FH & SEAL STREP 9
28 [ 1T06012 = [AT%Y FRONT PIN 9
29 [ 1T06013 R PLATE 2
30 [ 1T06014  |E#R PRESSURE PLATE 4
31 | 1T06015  Vh¥tEE BUSH 2
32 | 1T06016  [EfréH PIN,DETENT 9




1T06000 TAEBIHRIPHE
TOP COVER—FRONT GUARD
Fg R 5 4 3 ot | &
NO.[PART NO. NAME Q' TY|REMARK
33 | 1T06017 |K¥E BUSH 2
34 | 1T06018  |X 3k YOKE 2
35 | 1T06149 | #iRAM SUPPORT PLATE GROUP| 1
36 | 1T06158  [Z/T4HM LEFT DOOR GROUP 1
37 | 1T06170 | ZEMl (T4 4% LEFT SIDE DOOR GROUP | 1
38 | 1T06175  |HMWTHH4 RIGHT SIDE DOOR GROUP 1
39 | 1T06019 |ELiEF HANDLE,LEFT i
40 | 1T06020 |HLEF HANDLE,RIGHT 1
- 41 | 1T06176 LIRS & e RETAINER PLATE GROUP,FRONT]| 1
12 | 1T06021  |A# PLATE,LEFT 1
43 | 1T06022 |5 LATE,RIGHT 1
44 | 1T06023  |FLiR PLATI 2
45 | 1B38416 |84 2
46 | 1T06024  |B3E 2
47 | 1T06025  |EHF _ 1
48 | 1T06026 |HiBF HANDIE,RIGHT 1
49 | 1T06027  |# ' 2
50 | 1T06028  |FE#R PRESS PLATE 4
51 | 1T06029 |H%E BUSH 2
52 | 1T06191  |##R PLATE 2
1 | GB5783-86 |k M16X40—10.9 BOLT M16X40—10.9 16
2 | GB97.1-85 |#«H 16 WASHER 16 24
3 | GB5782-86 |8E# M12X40—10.9 BOLT M12X40—10.9 10
4 | GB97.1-85 |#:H 12 WASHER 12 43
5 | GB5782-86 |## M16X50 BOLT M16X50 10
6 | GB5783-86 [$8# M12X30 BOLT M12X 30 17
7 | GB5783-86 |82 M10X25 BOLT M10X25 6
8 | GB97.1-85 |t 10 WASHER 10 16
9 | GB6170-86 |88 M20—8 NUT M20—8 10
10 | GB5783-86 |84 M10X20 BOLT M10X 20 16
11 | GB93-87 |/ 10 WASHER 10 6

6—4



1T06000 T ZEBT{RIAHR
TOP COVER—FRONT GUARD

F5 1 g 4 r 4§ &
NO.|PART NO. NAME Q' TY|REMARK

12 | GB1152-89 | fhi#F M10X1 OIL CUP M10X1 6

13 | GB5783-86 | ##& M20X 45 BOLT M20X 45 4

14 | GB97.1-85 | v 20 WASHER 20 4

15 | GB5783-86 | ## M12X25 BOLT M12X25 10

16 | GB5782-86 | ¥R#& M20X200—10.9 BOLT M20X200—10.9 4

17 | HG4-338-66 | jli3t 140X 170X 16 OIL SEAL 140X170x16| 2

18 | GB5783-86 | #R#& M20X55—10.9 BOLT M20X55—10. 9 4

19 | GB5783—86 | B M8Xx 20 BOLT M8 X 20 8

20 | GB93—87 HE g WASHER 8 8

21 | GB97.1—85 | #H 8 WASHER 8 8




— 5 ##

1T07000 #1138
FRAME—BEVEL GEAR CASE

ﬂll-ll

%\ S,

=

__,ﬂn:

o

ASTIIII IS,

..r./’

L

=

AW

L.Z/P 1 F[¢ 2161
Fi




6 i7

1T07000 #HEE—FEH55H

FRAME—BEVEL GEAR CASE

e\

N

@Eﬁ

i




1T07000 #HZE—FEHHA
FRAME—BEVEL GEAR CASE

Fs £ 5 % K HE | #£iI

NO.[PART NO. NAME Q' TY|REMARK
1 |1T07001  WlBE—EH&EE FRAME-BEVEL GEAR CASE 1
2 |1T07049  [hnih'E 8 A% OIL PIPE ASSEM 1
3 |1T07057 T RS AR DIPSTICK ASSEM 1
4 [1T07068  [FRfLER DETENT BLOCK 16
5 |0A10112  |[REJRZE MAGNETICAL PLVG 1
6 |1TO7069 [ #h PIVOT 1
7 [1Tor070  MhE SLEEVE 2
8 [1To7071 |BEMH PLATE i
9 [1T07080 |[FEIEMR PLATE 1

10 [1T07092 PRI &R ELQUALIZER BAR ASSEM.| 1
11 [1To7110  |HAETIEHR PLATE 1
12 |1T07120  RiEMH 1
13 |1T07043 [k ZE 2
14 |1T07044 HE 2
1 |GB5783-86 :& _ 4
2 |GB6171-86 MR& M10- NUTMio " 11
3 |GB93-87 [k 10 WASHER 10 11
4 |GB1235-76 D B#H LM 42X3. 5 H—SEAL RING 42X3.5 1
5 |GB1230-84 MM 20 WASHER 20 4
6 |GB5783-86 BB M20X40 BOTL M20X 40 4
7 |GB5783-86 W& M12X35 BOLT M12X% 35 2
8 |GB93-87 [t ER 12 WASHER 12 6
9 |GB5782-86 E# M24 X150 BOLT M243X150 16
10 |{GB6170-86 W& M24 NUT M24 16
11 |GB1230-84 [ 24 WASHER 24 24
12 |GB91-86 FO8 6.3X40 COTTER PIN 6. 3X40 4
13 |{GB882-86  (Hi#h 32X 70 PIN 32X 70 4
14 |GB5782-86 [ M24 X 90 BOLT M24 X 90 6
15 {GB5783-86 B M24X50 BOLT M24X50 2
16 |GB5782-86 M12 X 65 BOLT M12X 65 2
17 [GB5782-86 |8k M12X85 BOLT M12 X85 2
18 {GB3452. 1-82 Dﬁﬁﬁﬁ 40X3.55 O—SEAL RING 40X 3. 55 3
19 |GB3452.1-82 O BEHE 54.5%3.55 O—SEAL RING 54.5X3.55 1
20 |GB97—85 [ 10 WASHER 10 1




1T07049 H0;ESER FILLER LINE




1T07049 MM ES K FILLER LINE

45X 3. 55

Fg R 5 A i WE | #E

NO.| PART NO. NAME Q' TY|REMARK
1 | 1T07050 o LINE BRACKET 1
2 | 1T07052 ' (—) PIPE(—) 1
3 | 1T07051 R 4 SUPPORT 2
4 | 1T07137 A 5% A R CLAMP3(51-70) 2

3(51-70)

5 | 1T07053 W HOSE 1
6 | 1T07054 i B AR WELD OIL LINE 1
7 | 1T07055 4 3 F CLAMP 1
8 | 0A20089 hnih A g FILLER CAP 1

9 | 0A20093 & SCREEN 1
1 | GB5783—86 JOLT M12 X 60 2
2 | GBo3—s7 . WASHER 12 5
3 | GB5783—86 BOLT M12X 80 2
4 | IB/ZQ444—8p: | 167 REW PEUGMI16X1.5 1
5 | JB/ZQ4454-86" | B Ef # 16X 20 "SEAL GASKET 16X 20 1
6 | GB5783-86 BOLT M10X 20 2
7 | GB93—87 “"'WASHER 10 2
8 | GB5783-86 B M12xX30 BOTL M12X30 1
9 | GB893-76 P4 42 BAFFLE 42 1
10 | GB3452. 1-82 OEHE O—SEAL RING 45X3. 55 1




1T07057

M REN OIL DIPSTICK ASSEM




1T07057 MREMK OIL DIPSTICK ASSEM
FE K = % 23 HE | &
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T07067 Z9T CLIP 1
2 | GB93-87 & 10 WASHER 10 1
3 | GB5783-86 | ## M10X20 BOLT M10X20 1
4 | 1T07062 RSN EXTERNAL LINE 1
5 | 1T07058 R4 OIL DIPSTICK 1
6 | GBY3-87 HhpE 12 WASHER 12 2
7 | GB5783-86 B M12X40  BOLT M12X40 2
8 | 1T07063 NBREE SLEEVE 1
9 | 1T07064 KR LrE SLEEVE 1
10 | GB3452. 1-92 1
11 | 1T07065 1




1T07092 F#RE EQUALIZER BAR ASSEM




1T07092 F&RLEE EQUALIZER BAR ASSEM
FEs £ 5 2 R wWE| #E
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T07093 ®h= FLANGE 2
2 | 1T07094 TRk EQUALIZER BAR 1
3 | 1T07095 AR B B RUBBER BLOCK 2
4 | 1T07099 R RUBBER BLOCK 2
5 | 0T07142 P BAFFLE 1
6 | 1T07101 4 PIN 2
7 | 0T07112 W SEAL GASKET 4
8 | 0T07092 BR g2 TRUNNION 2
9 | 0T07091 ®E SLEEVE 4
10 | 1T07106 By (=) DUST PROOF RING(Z) 1
11 | 1T07102 By (—) DUST PROOF RING(—) 1
12 | 1T07135 PR SPACER RING 2
13 | 1T07108 g USH ]
14 | 1T07109 1
15 | 1T07140 4
16 | 1TO7141 ™ “|&~ 4
1 | GB1172—79 | ##F M10X1 7 OIL CUP M10X1 2
2 | GB5783—86 | #f M12X25 BOLT M12 X 25 16
3 | GB93—87 g 12 WASHER 12 16
4 | GB5782—86 | Hif: M24X60 BOLT M24 X 60 2
5 | GB93—87 Hp 24 WASHER 24 4
6 | GB5782—86 | & M30X70 BOLT M30X 70 1
7 | GB93—37 #ME 30 WASHER 30 1
8 | GB5782—86 | 8 M24X50 BOLT M24 X 50 2
9 | GB93—87 H# @ M16 WASHER M16 4
10 | GB5782—86 | B M16X35 BOLT M16 X35 4
11 | GB893.1—86 | #5M 115 BAFFLE 115 4
12 | GB6170—86 | #fF M12—8 NUT M12—38 8




1T08000 ZAZAEHITHLA 4
LEFT & RIGHT ELBOW PIATE GROUP




1T08000 XEEHTMAL
LEFT & RIGHT ELBOW PIATE GROUP
Fe f 8 2 R nE | £I
NO.[PART NO. NAME Q' TY|REMARK
1 |1T08001 kFH G HANDLE 2
2 [1T08004 EERE ELBOW BRACKET,LEFT 1
3 |1T08057 3 hR LEFT LEG 1
4 |1T08067 B ARM 1
5 |1T08086 % ELBOW BRACKET,RIGHT| 1
6 |1T08097 W& SEAL STRIP 1
7 |1T15022 2 vhih FENDER GASKET 4
8 [1T08098 %R RIGHT LEG 1
-9 |1T08099 EH%kF LEFT HANDLE 1
10 [1T08100 B E R PIUOT LUBE SYSTEM 1
11 [1Tos122 | BT RIGHT HANDLE 1
12 [1T15011 | & SOVER 2
13 |1T08123 PLATE GROUP 1
14 |1T08127 GROUP 1
15 |1T08130 E™ 2
1 |GB5783-86 | #R# M12X25 BOTL M12X25 14
2 |GB97.1-85 | #v 12 WASHER 12 14
3 |GB5783-86 | HE# M10X25 BOLT M10X 25 6
4 |GB97.1-85 | 3@ 10 WASHER 10
5 |GB5782-86 | #E# M24X50-10.9 BOLT M24X50—10. 9
6 |GB97.1-85 | M 24 WASHER 24
7 |GB5783-86 | ## M16X35-10.9 BOLT M16X35—10. 9 12
8 |GB5782-86 | #E# M16X70 BOLT M16X70 12
9 |GB5782-86 | #R# M20X130 BOLT M20X130 2
10 {GB93-87 #HE 20 WASHER 20 2
11 |GB5287-85 | #M 20 WASHER 20 2
12 {GB5782-86 | #R# M36X160-10. 9 BOLT M36X160—10. 9 4
13 (GB97.2-85 | M 36 WASHER 36 12
14 |GB5782-86 | ## M36X110-10. 9 BOLT M36X110—10.9 8
15 |GB97.1-85 | #hBl 16 WASHER 16 24
16 |GB93—87 | M 10 WASHER 10 4
17 |GB5782—86 | 84 M10X50 BOLT M10X50 2

8—12



1T09000 i EjIELA
TRANSMISSION VALVE CONTROL




1T09000 FFEEIEERIY

TRANSMISSION VALVE CONTROL

FE5 R 5 2 K Rt &iE
NO.| PART NO. NAME Q'TY REMARK
1 | 1T09001 fr#r ROD 1
2 | 0T09025 A HE AT SPEED CONTROL LEVER 1
3 | 0T09053 P P SPACER RING 4
4 | 0T09054 Lo g SHAFT BOLT 1
5 | 0T09003 FRALAR DETENT PLATE 1
6 | 0T09031 b3 SUPPORT 1
7 | 0T09004 =R COVER PLATE 1
8 | 0T09005 g1 GASKET 1
9 | 0T09006 Bh 4 B2 B DUST PROOF BOWL 1
10 | 0T09007 HLFF ROD 1
11 | 0T09035 X JEARING GROUP 2
12 | 0T09002 “BOLT SHAFT 1
13 | 0T09009 1
14 | 0T09040 1
15 | 0T09037 PIN SHAFT GROUP 2
16 | 0T09010 . ERSS PLATE 2
17 | 0T09011 ] GASKET 2
18 | 0T09012 *F CLIP 1
19 | 0T09043 B 42 2§ DUST PROOF RING 3
20 | 0T09013 L1k ey CONTROL BOX 1
21 | 0T09014 # GASKET 1
22 | 0T09015 ki SHAFT 1
23 | 0T09016 Be ROCKER 2
24 | 0T09008 LR SHAFT,BOLT 2
25 | 0T09017 BY ROCKER 1
26 | 0T09046 X A4Y4  BEARING SET 2
27 | 0T09018 i 18 SPACER 1
28 | 0T09048 4 SHAFT 1
29 | 0T09019 FE BAFFLE 1
30 | 0T09020 HE COPPER SLEEVE 1
31 | 1T09002 Brgh CABLE SHAFT 2
32 | 0T09022 m COVER 1

8—2



1T09000 ZEIE BB

TRANSMISSION VALVE CONTROL

FE f £ & R | £
NO.| PART NO. NAME Q' TY|REMARK
33 | 0T09023 3 GASKET 1
34 | 1T09003 PR T AR LICENSE PLATE 1
1 | GB6178-86 B M10 NUT M10 4
2 | GB91-86 & 220 PIN 220 4
3 | GB5782-86 8242 M10< 90 BOLT M10X 90 6
4 | GB93-76 $#ME 10 WASHER 10 21
5 | GB5783-86 B M10X 25 BOLT M10X25 1
6 | GB6176-86 B8 M12X1.25 NUT M12X1.25 6
7 | GB5782-86 B M10X 45 BOLT M10X 45 1
8 | GB6174-86 g M16 NUT M16 4
9 | GB1099-79 3x16 3
10 | GB5783-86 8 M10 X 30 3
11 | GB5783-86 | 8 M10%20... .. . 1%
12 | GB95-85 # 10 = SGASKEE: A4 L9
13 | GB95-85 20 TGABKET 20 ¥ 4
14 | GB290-89 WEHI& HK202612  NEEDLE BEARING HK202612 | 4
15 | GB5782-86 B M12X50 BOLT MT12 x50 1
16 | GB6170-86 8 M12 NUT M12 1
17 | GB93-76 12 GASKET 12 1
18 | GB5783-86 B M6 x12 BOLT M6X12 4
19 | GB6170-86 A M10—8 NUT M10—38 2
20 | GB882-86 % B10X95 PIN B10 X 95 1
21 | GB91—86 g5 3.2X16 PIN 3.2X16 3
22 | GB95-85 o8 GASKET 8 2




1T10000 FEH|FHERMN
STEERING BRAKE CONTROL

10—1



1T10000 ¥ [a %l B 1R 44
STEERING BRAKE CONTROL

FE R % A i HE | &5
NO.| PART NO. NAME Q' TY|REMARK
1 | 0T10006 A SPACER 1
2 | 0T10092 il 7 HE BEARING BRACKET 1
3 | 0A03050 % 4 SEAL 3
4 | 1T10002 Bk MOVZNG COMPONENT 1
5 | 1T10007 B 3 Bh L FF ROD,PEDAL 1
6 | 1T10008 HrFFk ROD END 18
7 | 0T10017 PE GUARD SLEEVE 18
8 | 0T10063 hE SHAFT SLEEVE 36
9 | 0T10009 i SHAFT 16
10 | 0T10028 eIk SLEEVE 2
11 | 0T10027 BE 1
12 | 0T10032 hr 5% g
13 | 0T10029 iz 3% 1
14 | 0T10033 BN 1
15 | 0T10026 B 2
16 | 1T10009 i 1
17 | 1T10010 i1 13 1
18 | 1T10011 B4 1) 3 A 1
19 | 1T10012 KHLFF ROD 1
20 | 1T10023 R BAFFLE 1
21 | 1T10024 4k SHAFT 1
22 | 0T10035 R K SPACER 16
23 | 1T10025 Hl s FF ROD 1
24 | 1T10026 LR ROD,RIGHT 1
25 | 1T10027 ZEDLAT ROD,LEFT 1
26 | 1T10028 il 45 1 CRANK]1 1
27 | 1T10029 i 45 2 CRANK?2 1
28 | 1T10030 % 3 CRANK3 1
29 | 1T10031 il SHAFT BRACKET 1
30 | 1T10032 PLAF ROD 1
31 | 1T10033 i ROD 1
32 | 1T10034 By DUST PROOF SLLEEVE 3

10—2



1T10000 %= & Bhig gl
STEERING BRAKE CONTROL

FEl £ & 2 i YR s
NO.|PART NO. NAME Q' TY|REMARK
33 |0T10046 i % b CONNECTING PLATE 1
34 |0T10045 e ROCKER 1
35 |0T10072 4 SUPPORT,SHAFT 1
36 {0T09043 By 2> B DUST PROOF RING 20
37 |0T10047 i1 SHAFT 2
38 [0T10016 SR el SHAFT BOLT 2
39 |0T10071 4 SPRING 1
40 |0A11030 ] HANDLE 3
- 41 |1T10036 Y CONTROL LEVER,LEFT 1
42 [1T10038 1 CONTROL LEVER,RIGHT 1
43 [1T10039 | s&#F ROD 1
44 |0T10085 BEH B FW 1
45 |0T10060 | o 1
46 |1T10040 | FEERH 1
47 |1T10041 | BBEHR - __ 1
48 [1T10042 | FEfk " HOWSING 1
49 [0T10080 | FE#R ‘PRESS PLATE 1
50 |0T10081 il 55 J5 32 B SUPPORT 1
51 |1T10043 Eiid ROCKER 1
52 |1T10044 I FF ROD 1
53 [1T10051 B FF ROD 1
1 |GB290-89 % H ik HK253220 NEEDLE BEARRNG HK253220 2
2 |GB894.1-86 | ¥4 25 BAFFLE 25 1
3 |GB1089-79 | ¥ ité 6X10x25 KEY 6.0X10X25 1
4 |GB5782-86 | ## M10X40 BOLT M10X 40 6
5 |GB6170-86 | #H M12—8 NUT M12—38 18
6 |GB5782-86 | R M10X25 BOLT M10X 25 11
7 |GB93-87 # 10 WASHER 10 35
8 |GB6178-86 | 88 M12 NUT M12 16
9 |GB91-86 & 2.5% 25 PIN 2.5X25 18
10 |(GB6170-86 | ### M10—8 NUT M10—38 6

10—3



1T10000 %= &IBhiR
STEERING BRAKE CONTROL

F8 R 5 # R HE| &#iE
NO.|[PART NO. NAME Q' TY|REMARK

11 |GB879-86 | H¥EH 5X35 SPRING PIN 5X 35 1

12 |GB5782—86 | $8# M10X 30 BOLT M10X 30 18

13 |GB894. 1-86 | ¥4 20 SPACER 20 1

14 |GB5782-86 | $B# M8 X 45 BOLT M8 X 45 4

15 |GB93-87 #E 8 WASHER 8 1

16 |GB290-89 | #éF%h& HK201616 NEEDLE BEARING HK201616 18

17 |GB95-86 #8 10 WASHER 10 2

18 |GB91-86 84 3X20 PIN 320 2

19 |GB5782-86 | BRFE M12X 35 BOLT M12X35 2

20 |GB93-86 M 10 WASHER 10 2

21 |GB5782-86 | #E# M8 X 20 BOLT M8 X 20:.. ¥

22 |GB5782-86 | 84 M10X50 1

10—4



st T4 GOVER NOR GONTROL

1T11000




1T11000 @74 GOVER NOR GONTROL
FE R B % # Wk | &
NO.| PART NO. NAME Q' TY|REMARK
1 | 1B03021 o 5% SPRING 2
2 | 1B03019 3 SPRING 1
3 | 1B03025 B ROUER 2
4 | 0T11026 ol 52 A 4 LOCKING PLATE 1
5 | 1T11004 Xk FORK 1
6 | 1T11003 NS BENT SEAT 1
7 | GB5781-85 B M6X15 BOLT 2
8 | GB93-87 8 6 WASHER 6
9 | 1T11005 I SPRING 1
10 | GB5783-86 8 M10x30 BOLT 9
11 | GB93-87 #H 10 WASHER 12
12 | GB5783-86 S M10X 40 4
13 | GB6172-82 8 10 3
14 | 0A03042 Y F8B - |
15| 1T11006 | FHHFT RO 1
16 | 1T11010 B B AR REDA] 1
17 | GB894.1-86 | £ 20 RETAINER 1
18 | GB290-82 7R 943/15 BEARING 3
19 | 1T11013 INEE ROCK ARM 1
20 | GB1099-79 8 419 KEY 3
21 | 1B03023 B KIP TYPE SEAL RING ]
22 | 0T11012 B 7 SPALER RING 1
23 | 1T11014 K SHIM 2
24 | 1T11016 A7k LOCKING HOUSING 1
25 | 1T11017 K 3 DRIVE SHAFT 1
26 | GB1099-79 & 5%19 KEY 2
27 | 1T11020 F shah 4 4 DRIVE SHAFT 1
28 | GB290-82 #7& 70941/20 BEARING 3
29 | 0T11013 B3 DISC-SPRING 1
30 | 1T11036 % SLLEEVE 1




1T11000 HIT#E4 GOVER NOR GONTROL
Fs £ & 4 b || #/E
NO.| PART NO. NAME Q' TY|REMARK
31 | 1T11037 &= SLEEVE 1
32 | 1T11023 £ ey CONTROL LING CASE 1
33 | GB27-88 B M10X25 BOLT 1
34 | 1T11024 = BLOCK ROCK ARM 1
35 | 1T11025 L SHAFT 1
36 | GB97. 1-85 P 20 WASHER 2
37 | 0T09035 XY BARMHF  BEARING 2
38 | GB6170-87 88 M10 NUT 7
39 | 1T11026 HiBW ROCK ARM RIGHT 1
40 | GB93-87 #H 16 WASHER ]
41 | 1T11027 ¥ SUPPORTOR 1
42 | 1T11028 B SHAFT'ROCK ARM 1
43 | 1T11029 I SPACER SLEEVE 1
| Goerress s N E
15 | GB91-86 | 44 2X20 3
46 | 0T09008 4 o “SHAFT BOLT 2
47 | GB882-86 | & 6% 25 IN 1
48 | 1T11034 ik % ) ROCK ARM LEFT 1
49 | 1T11030 RLFF ROD 1
50 | 1B03027 i 3% SPRING 1
51 | 1T11033 Xk FORK 1
52 | 1T11035 R FF ROD 1
53 | GB882-86 B 840 PIN 1
54 | GB91-86 8 3.2X50 PIN 1
55 | GB5783-86 B M6 X 50 BOLT 4
56 | GB95-85 . 6 WASHER 4

11—3



RBEERE
HYDRAULIC SYSTEM

1712000

12



12—2

1T12000 KB EEERS
HYDRAULIC SYSTEM




1T12000 REBEZRES

HYDRAULIC SYSTEM
FS R 5 2 R | &3
NO.| PART NO. NAME Q' TY,REMARK
1 | GB5782-86 W M10X95 BOLT M10X95 2
2 | 1T12073 HE s BRAKE PIPE,RIGHT 1
3 | 1T12072 o) STEERING PIPE,RIGHT 1
4 | GB70-85 BT M12X30 SCREW M12X 30 1
5 | 1T12074 FHERIFME  INLET OIL PIPE,CONVERTER 1
6 | GB3452.1-92 | O 37.5%3.55 O-SEAL RING 37.5X%3.55 8
7 | 0K28004 E# PRESS COVER 6
8 | GB93-87 #M 10 WASHER 10 42
9 | GB5783-86 W M10X30 BOLT M10X30 25
10 | 1T12111 FERHME  OUTLET OIL PIPE,CONVERTER| 1
11 | 1T12012 E ) PRESS COVER{HALF)
12 | GB93-87 i 12
13 | GB5783-86 W M12X30
14 | 1T12112 ¥ 1 (6] o 4R
15 | GB5782-86 | 84 M12%40'
16 | GB97. 1-85 #E 12
17 | 1T12078 B 1
18 | 1T12079 B () CLAMP (HALF) 1
19 | 1T12011 ol GUARD SLEEVE 1
20 | 1T12109 R PLATE 9
21 | 1T12113 B PHE OIL PIPE,COOLER 1
22 | 1T12001 B () " PRESS COVER (HALF) 4
23 | GB5783-86 8 M8 X 30 BOLT M8X 30 8
24 | GB93-87 H#E 8 WASHER 8 8
25 | 1B06072 = FLANGE 4
26 | GB3452.1-92 | O M 25X 3.55 O—SEAL RING 25X 3. 55 2
27 | 1T12013 AESRMME  SUCTION PIPE,CONVERTER 1
28 | 1T12018 /R B PUMP ASSEM. 1
29 | GB3452.1-92 | O/ 40x2.65 O-RING 40X2. 65 1
30 | GB3452.1-92 | O 7 M 54.5%2.65 O—RING 54.5X2. 65 1
31 | GB3452.1-92 | O M 63x2.65 O-RING 63X2. 65 1
32 | GB3452.1-92 | O 145X2.65 O-RING 145X 2. 65 1

12—3



1T12000 EHEBEERS
HYDRAULIC SYSTEM

FE & 5 2 PR il #=iE

NO.| PART NO. NAME Q' TY|REMARK
33 | GB5782-86 | ## M12X100 BOLT M12X100 2
34 | GB5782-86 | #l# M12X55  BOLT M12X55 10
35 | GB897-88 #H M10Xx25 BOLT M10X 25 3
36 | GB6170-86 | #A M10 NUT M10 4
37 | 0T12019 (1) SLEEVE( 1) 10
38 | 1T12054 I S BRAKE PIPE,LEFT 1
39 | 1T12053 5 [ STEERING PIPE,LEFT 1
40 | 0T12200 i 1 4 3 1 STEERING BRAKE VALVE| 1

- 41 | GB5782-86 S M10X90 BOLT M10X90 10
42 | GB97.1-85 | M@ 10 WASHER 10 14
43 | 1T12100 25 A CONTROL VALVE ASSEM | 1
44 | 0T12192 WEE "SEQUENCE VALVE 1
45 | 1T12055 | #Ayk8 SECONDARY FILTER 2
46 | 1T12066 | BCT SEEEVE(] 5 10
47 | 1T12067 " OIL.PIPE 1
48 | 1T12068 i 4% PIPE TO STEERING BRAKE VALVE 1
49 | 1T12069 “PIPE TO TRANSMISSION VALVE GROUR 1
50 | 1T12070 i o PIPE,LUBE 1
51 | 1T12052 Je A PIPE LUBRICANT,LEFT 1
52 | 1T12051 E(—1 SLEEVE(1) 4
53 | 1T12071 A PIPE LUBRICANT,RIGHT | 1
54 | 1T12093 A HAHMBEE  DRAIN PIPE,TRANSMISSION | 1
55 | 1T12092 FEREWm@ESEE  OIL PIPE WELD 1
56 | 1T12090 ASEZVIMIER  PIPE LVBRICANT, TRANSMISSZON| 1
57 | 1712091 ASE SIS INLET OIL PIPE,CONVERTER 1
58 | GB3452.1-92 | O %M 21.2X3.55 O-RING 21.2X3. 55 1
59 | GB3452.1-92 | OT¢M 46.2X3.55 O-RING 46. 2X 3. 55 2
60 | JB1000-77 % M10X1 SCREW PIUG M10X1 1
61 | IB982-77 B 10 SEAL GASKET 10 1
62 | 1T12089 43R OIL SPLITTING PLATE 1
63 | IB982-77 T 27 GASKET 27 2
64 | 1T12088 RariEk THREAD JOINT 2

12—4



1T12000 EH/BEERS
HYDRAULIC SYSTEM

Fs & 5 £ i) R | &HiE
NO.| PART NO. NAME Q' TY|REMARK
65 | 1T12082 WEE VENT HOSE 1
66 | GB3452.1-92 | O M 15X 2. 65 O-RING 15X 2. 65 2
67 | 1T12080 2B PRIMARY FILTER 1
68 | 0T12010 3 () CLAMP(HALF) 2
69 | 0T12011 Bk () CLAMP(HALF) 2
70 | GB879-86 # 6X35 PIN 635 2
71 | 0T12032 24 ROCKER 2
72 | GB290—82 Bh& 40941/20 BEARING 40941/20 2
73 | 0T12037 F# 3 SPACER 4
74 | 0T12033 X 5 PIVOT 2
75 | 0T12031 PP ELASPIC PIN 2
76 | 0T12034 & P 2
77 | GB894.1-86 | 14 8 : 4
78 | 1B01271 L ¥ 8
79 | 1B01253 3 8
80 | GB3452.1-92 | O XM 58%3.55 2
81 | 0A09020 T € 2
82 | 0A09021 £ GASKET 4
83 | 1T12096 4+ sh T LUBE LINE 1
84 | GB3452.1-92 | O JE M 65<2.65 O-RING 65X 2. 65 2
85 | GB5782-86 B M10X40 BOLT M10:X40 2
86 | 1T12095 B JOINT PIPE 1
87 | 1T12094 Bt FLANGE 1
88 | GB3452.1-92 | O &M 77.5%X3.55 O-RING 77.5X3. 55 1
89 | GB3452.1-92 | OB 28:X2.65 O-RING 28X 2. 65 12
90 | 0T12102 HiR SPACING PLATE 1
91 | GB97. 1-85 =M 8 WASHER 8 4

12—>5



0T12200 ¥ mEEIzIKE] STEERING BRAKE VALVE

12—6



0T12200 #¥m#|zh® STEERING BRAKE VALVE

& 3

A

=

.‘ N

7
Z

7

12—7



&I STEERING BRAKE VALVE

0T12200

i

7

W\w\mm\\\\\\\\\\\m\\%\\\%\k\\w\\\\%\\\%&.&y

e ot s Y E ‘

8

12



0T12200

¥z o) il B )

STEERING BRAKE VALVE

12—9



STEERING BRAKE VALVE

¥ mHzh e

0T12200

S

10

12



0T12200 %&1a &lzh &
STEERING BRAKE VALVE

FreS £ = % W wE| #i
NO.|PART NO. NAME Q' TY|REMARK
1 | 0T12201 R 4 VALVE BODY 1
2 | 0T12202 TEE SEAL GASKET 1
3 | 0T12203 R COVER 1
4 | 0T12204 ¥ ) B 3k STEERING PRESS PLATE 2
5 | 0T12205 iR BAFFLE i
6 | 0T12206 43 %  PARKING BRAKE SHAFT 1
7 | 0T12207 20 9 SPRING BRACKET 4
8 | 0T12208 HEH SHIM 44
9 | 0T12209 % 1) V8 9 ADJUSTING SPRING, STEERING 2
10 | 0T12210 1 3h 8 B 3 5% ADJUSTING SPRING, BRAKE 2
11 | 0T12211 B 6] AT 2
12 | 0T12212 il 30 B AT 2
13 | 0T12213 2 4
14 | 0T12214 o 3
15 | 0T12215 ke

16 | 0T12216 AEE S 2
17 | 0T12217 1 3h 3 9 2 3% 2
18 | 0T12218 Hm e 2
19 | 0T12219 PR SPACING PLATE 4
20 | 0T12220 B BRHE BRAKE CONTROL SLEEVE 2
21 | 0T12286 iz BOLT 1
"22|0T12222 | RE BAFFLE 1
23 | 0T12277 il 3h E 3% BRAKE PRESS PLATE 1
24 | 0T12279 % SPRING,PLATE 2
25 | 0T12225 KR PRESS PLATE 2
26 | 0T12226 E#R PRESS PLATE 2
27 | 0T12227 R 3 B SPRING BRACKET 2
28 | 0T12228 A ROLLER 6
29 | 0T12229 % PIN SHAFT 3
30 | 0712282 % PIN SHAFT 2
31 | 0T12288 EE%2 F1.5X60 IRON WIRE @1.5X60 3
32 | 0T12232 B AR SPACING PLATE i

12—11



0T12200 ¥:mE&FIzhKEE
STEERING BRAKE VALVE
Fg5 K 5 2 i
NO.| PART NO. NAME
33 | 0T12285 i 1) il STEERING SHAFT
34 | 0T12284 il 5 BRAKE SHAFT
35 | 0T12235 R GASKET
36 | 0T12236 it COVER
37 | 0T12237 3k PRESS PLATE
38 | 0T12238 R VALVE ELEMENT
39 [ 0T12239 - i VALVE BRACKET
40 | 0T12240 T SPRING
" 41 | 0T12241 T HE R VALVE ELEMENT
42 | 0T12242 T HE Y A2
43 | 0T12287 W E BT
1 | JB1001—77 _ | $R&EE M VPl
2 | JB982—77 | thH i WASHER
3 | JB1001—77 | #% M2? SCREW PLUG M27x 2
4 | JB982—77 | 1AM 27 WASHER 27
5 | GB5782—86 " BOLT M12X20
6 | GB93—87 WASHER 12
7 | GB1099—79 KEY 5x19
8 | GB93—87 WASHER 8
9 | GB5782—86 BOLT M8 X 20
10 | GB1099—79 KEY 3X16
11 | GB894.2—86 | P4/ 12 RETAINER 12
12 | HG4-335-66 | Y #&M 12x20 Y—SEAL RING 12X 20
13 | GB290—89 fi7k HK121610  BEARING HK121610
14 | GB290—89 | #fi7k BK121610 BERING BK121610
15 | JB982—77 M 36 WASHER 36
16 | GB893.2—86 | i/ 12 RETAINER 12
17 | GB308—77 | Wk &8 STEEL BALL &8
18
19 | JB1000—77 | #3 10X 1 SCREW PLUG 10X1
20 | JB982—77 #HHE 10 WASHER 10

R
2yYTY

it

REMARK

m;_np_l:p_up_dj_-p_-l__p-lm

on

on

12—12



0T12200 ¥ &l 3h i
STEERING BRAKE VALVE

Fg5 A 5 A R it =i
NO.| PART NO. NAME Q' TY|REMARK
21 | JB1001-77 B M18X1.5 SCREW M18X1.5 1

22 | JB982-77 #MHE 18 WASHER 18 1

23 | JB1001-77 B 16X1.5 SCREW PLUG 16X1.5 1

24 | GB982-77 M 16 WASHER 16 1

26 | GB3452.1-82 | O EEHM 33.5%3.55 O-SEAL RING 33.5X3.55 2

27 | GB5782-86 B M18X25 BOLT M18X 25 2

28 | GB5782-86 B M8X40 BOLT M8X 40 2

29 | JB982-77 8 8 WASHER 8 2

30 | GB119-86 H B6X20 PIN B6 X 20 4

31 | GB894.2-86 | ¥4 8 RETAINER 8 5

33 | GB290-89 HEH & HK202614 NEEDLE HK202614 6

34 | HG4-692-67 | Wi# PD20X35X10  OIL-SEAL PD20X35X10 4

35 | GB894.2-86 | $5M 20  .RETAINER 20 1

36 | GB3452.1-82 | O BH#ME:13 2 2.:66: ﬂ*SEALHING 132 X 265 1

38 | GB895.2-86 | P4M 10 + o g 1

12—13



1T12100 FEFEIHIE SR
TRANSMISSION CONTROL VALVE ASSEM.

12—14



1T12100 FEEAEFE A BK
TRANSMISSION CONTROL VALVE ASSEM.

12—

15



1T12100 TR 5z HMR 5%
TRANSMISSION CONTROL VALVE ASSEM.

FB R 8 % # Sk | ik
NO.| PART NO. NAME Q' TY REMARK
1 | 0T12151 il R A PLATE 1
2 | 0T12152 AF AT SPEED CONTROL LEVER 1
3 | 0T12153 W E R SPOOL,ADJUSTMENT 1
4 | 0T12154 L 1e] 1 PLUG,CHECK VALVE 1
5 | 0T12155 s VB SPRING 1
6 | 0T12156 T 3 A SPRING BRACKET 1
7 | 0T12157 % PLUNGER 1
8 | 0T12158 itk BLOCK 1
9 | 0T12159 75 1R SPEED SELECTOR VALVE 1
10 | 0T12160 i 1
11 | 0T12290 18 0L 1 ELIEF VALVE 1
12 | 0T12162 e AT LEVER,DIRECTION 1
13 | 0T12163 5 ETENT, 2
14 | 0T12164 PN 1
15 | 0T12165 Fag BLOCK 1
16 | 0T12166 1R R SPOOL,SAFETY VALVE 1
17 | 0T12167 AR 16 ] 44 * SPRING 1
18 | 0T12168 A5 B 4L 3% 3 SPRING 1
19 | 0T12169 fLAFRF CALLAR 1
20 | 0T12170 L SPRING BRACKET 1
21 | 0T12171 1R B /) L 3% SPRING 1
22 | 0T12172 W SHUT—OFF ELEMENT 1
23 | 0T12176 kg SHIM 14
24 | 0T12177 VR e 40 L SPRING,ADJUSTMENT 1
25 | 0T12178 R SLEEVE,ADJUSTMENT 1
26 | 0T12179 R L 3 5% SPRING ,ADJUSTMENT 1
27 | 0T12180 i 2 3k ELBOW,ADJUSTMENT 1
28 | 0A10053 iE: S PRESSURE TAP 3
29 | 0A09017 S el GASKET 3
30 | 0T12181 i END COVER 1
31 | 1T12101 41 B OIL SPLITTING BRACKET i
32 | 1T12102 o B AR SPACER 1

12—16



1T12100 TiEFHZH WD

TRANSMISSION CONTROL VALVE ASSEM.

F5 R £ G # nE | #£x
NO.| PART NO. NAME Q' TY|REMARK
33 | 1T12103 LR COVER 1
34 | 1T12104 - B3 BOLT 4
35 | 1T12105 R BOLT 24
36 | 1T12106 o R BOLT 2
37 | 0T12185 T HE SHUT—OFF SLEEVE 1
38 | 0T12191 THE SHUT—OFF SLEEVE 1
39 | 0T12186 SEfr 88 DETENT 4
40 | 0T12295 mzE TOP SLEEVE 1
1 | GB97.1—85 | %/ 10 WASHER 10 30
2 | GB893.1—86 | #4MH 16 Rl
3 | GB897—86 | 44 8X65
4 | GB3452.1-82 | O REHE
32. 5% 3.:55:
5 | GB3452.1-82 | O B 1
286x3.55  \\ e

GB5783—86 | #R#: M8X 25 BOLT M8 3

GB93—87 i 8 WASHER 8 3

GB77—85 BR4T M4 X8 SCREW M4 X8 3

12—17



0T12192 @ K& K SEQUENCE VALVE

12—18



0T12192 I8 F K SEQUENCE VALVE

Fg5 K 5 A £ ¥t i
NO.| PART NO. NAME Q' TY/REMARK

1 | 0T12193 G VALVE BODY 1

2 | 0T12194 L8 SPRING 1

3 | 0T12176 i s 4 SHIM 148

4 | 0T12195 B FF AT SPOOL 1

5 | 0T12154 B [n) R 4 CHECK VALVE PLUG 1

6 | 0T12155 INCE SMALL SPRING 1

7 | 0T12156 T P SPRING BRACKET 1

8 | 0T12196 =il BAFFLE 1

9 | 0T12157 HE3# PLUNGER 1

1 | GB893.1—86 | 48 16 RETAINING RING16 1

2 | GB5783—86 | #E# M10x30 BOLT M10x 30 2

3 | GB93—87 M 10 2

4 | GB5782—86 | ${# M10X75 4

5 | GB3452.1-82 | O RIBHE ... . 2

32. 5X 3555
6 | GBO7.1—85 | MM 10 [ CuivrasHERIE :

12—19



1T12055 #H;E2€E A SECONDARY FILTER

12—20



1T12055 ZHiESEEF SECONDARY FILTER

Fe £ 5 2 Ei3 BE| &EF
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T12056 X LEVER 1
2 | 1T12057 U 25 7 FILTER CYLINDER 1
3 | 0A19076 Fodh ik SPRING 1
4 | 1T12061 W SPRING BRACKET 1
5 | 1T12062 T B BRACKET 1
6 | 1T12063 2z 4 B AT SAFETY VALVE SPOOL 1
7 | 1T12064 S SPRING,SAFETY VALVE 1
8 | 1T12065 i YLX—89 FILTER ELEMENT 1
YLX—819
1 | GB3452.1-82 | OB O—RING 3
33.5X3. 55
2 | JB982—77 24 1
3 | GB894.1—86 | $4/H 18 AIN 1
4 | JB1000—77 | SRS M102¢T . . 2
5 | JBog2—77 | 4@ 10 & WASHER 106 t 2
6 | JB1000—77 | 4% M20X1.5 SCREW PLUGM20X 1.5 L
7 | 1Bosz—77 | %M 20 WASHER 20 1
8 | JB1000—77 | #23E M27 X2 SCREW PLUG M27 X2 2
9 | JB982—77 $u il 27 WASHER 27 2
10 | GB3452.1-82 | O JEM 1227 O—RING 122X 7 1

12—21]



1T12080 ¥HiE2EX R PRIMARY FILTER

12—22



1T12080 #$H)ESR A PRIMARY FILTER

FEeE K 5 2 # HE| &3
NO.| PART NO. NAME Q' TY|REMARK
1 [1T12114 T TOP COVER 1
2 | 1B01506 & GASKET 1
3 | 1B01514 O3 FILTER ELEMENT , 1
INLET
4 | 1B01509 BEUR S E PIPE,MAGNET 1
ELEMENT
5 | 1T12081 8 i FILTER CYLINDER 1
GB5783—86 | #E# M10X30 BOLT M10X 30 4
GB93—87 #M8 10 WASHER 10 4
GB3452.1-82 | O M O—RING 2
95X 3. 55 95X 3. 55

12—23



1T13000 $FNBREEHERES
IMPLEMENT HYDRAULIC SYSTEM

i

2 '||

Pt oata e,
S

b 4] 3 2 |
-y
_]!'li.l:

T

| TR e SR,

13—1




1T13000 §FNEEEHRS
IMPLEMENT HYDRAULIC SYSTEM




1T13000 $NIRKEEREGS RS

IMPLEMENT HYDRAULIC SYSTEM

g R 5 # R | #E
NO.|{ PART NO. NAME Q' TY|REMARK
1 | 1T13030 AL ELBOW GROUP 1 _
2 | 1B10106 O &+t E O—SEAL RING 1
3 | 1T13047 WAt A DRAIN HOSE i
4 | 1B01524 HAS LA ELBOW GRQUP 2
5 | 1B01382 O M O—RING 4
6 | 1T13045 WEREMRE HOSE 4
7 | 1T13100 IR AT BULLDOZER 1
CONTROL GROUP
8 | 1T13034 KEATLAH ELBOW GROUP 1
9 | 1T13036 W] 3% 5 i HOSE,UPPER VALVE | 1
10 | 1T13038 BT BERE HOSE,LOWER VALVE | 1
11 | 1T13040 ETURN HOSE 1
12 | 1Bo1328 a4 1
13 | 1B24041 1
14 | 1B01406 SCEAT 1
15 | 1T13051 _BRAIN OIL HOSE 1
. “*SEQUENCE VALVE
16 | 1T13001 Rt b 2 3k ELBOW SVCTION OIL 1
17 | 1T13053 % 13 3t vl AR DRAIN OIL HOSE 1
- MAIN VALVE
18 | 1T13059 | R SUCTION PIPE 1
19 [ 1T13160 &= 71 85 1 1Y BULLDOZER 1
CONTROL VALVE
o0 | 1T13008 i 5L }}(E:I’II:IETCTING PRESS 2
21 | 1T13002 kB JOINT BRACKET 1
22 | 1T13069 FERE HOSE 1
23 | 0T13027 3 COVER 40
24 | 1T13003 A4 i R OIL SPLITTING 1
BASE, RIGHT
25 | 1T13073 JiE I W HOSE 2
26 | 1T13075 R (—) OIL PIPE(—) 2
27 | 1T13077 PHE(C) OIL PIPE(=) 2
28 | 0T12010 o CLIP 4

13—3



IMPLEMENT HYDRAVLEC SYSTEM

1T13000 $*=7I&kEES RS

Fgs R 5 % R HE|| &£
NO.| PART NO. NAME Q' TY|REMARK
29 | 0T12011 . CLIP 4
30 | 1T13004 2 RUBBER SLEEVE 4
31 | 1T13005 U 43 3 & OIL SPLITTING 1
BASE,FRONT
32 | 1T13006 J& 731 B OIL SPLITTING 1
BASE,REAR
33 | 1T13007 EiR PRESS PATE 2
34 | 1T13008 1N RUBBER SLEEVE 2
35 | 1T13079 ] {5 v TILTING OIL PIPE 2
36 | 1T13082 FE W LIFTING OIL PIPE 1
37 | 1T13120 EEhE OIL PIPE |
38 | 1T13150 M F# 1
YBVQ—125/63

39 | 1T13085 KEBE 1
40 | 1B01405 E & 10
41 | 1T13010 M| 2
42 | 1T13011 M 05l 1
43 | 1T13028 INEWME 1
44 | 0T13032 JE 2 i 2
45 | 0T13253 2 h ik FENDER BLOCK 3
46 | 1T13012 E PLATE 1
47 | 1T13013 5] 9h = 18 3—WAY,RETVRN OIL 1
48 | 1T13056 1 45 4R 4 PIPE GROUP 1
49 | 1T13089 ifEsT ERTEXE  HOSE 1
50 | 1T13092 i@ AT  HOSE 1
51 | 1T13094 {EiFEE®E  HOSE 1
52 | 1T13096 WK ER#HE  HOSE 1
53 | 1T13014 ZE 41 B OIL SPLETTING BASE,LEFT | 1
54 | 1T13015 E & COVER 2
55 | 1T13130 R F ) £ SEQUENCE VALVE GROUP 1
56 | 1B12005 68 BOLT 2
57 | 1B01253 il WASHER 2
58 | 1T13016 iR ELBOW PLATE 1

13—4



1T13000 $NHEEEHRS
IMPLEMENT HYDRAVLEC SYSTEM

FS R 5 % Fr BE| &
NO.| PART NO. NAME Q' TY|REMARK
59 | 1T13064 8% [0 31 RETURN OIL PIPE 1
60 | 1T13300 44 OIL TANK 1
61 | 1B01415 oFiA! O—RING 26
62 | 1B08057 oF A O—RING 5
63 | 1B01418 OEH O—RING 9
64 | 1B03637 o R BOLT 2
65 | 1T13017 E% COVER 2
66 | 1T13099 R BOLT 4
1 | GB5282—86 | ## M12X40 BOLT M12X 40 12
2 | GB97.1—85 | M8 12 WASHER 12 35
3 | GB5782—86 LT M10X 35 100
4 | GB97.1—85 HER 10 100
5 | GB5782—86 1| #RAE M M12%50 6
6 | GB96—85 1l 1 WASHER 12+ 3
7 | GB6170—86 | #8# M1 NUT M12 6
8 | GB3452.1-82 |O @ O—RING 1
128X 3.55 128X 3. 55
9 | GB5782—86 | Hi& M16X45 BOLT M16X45 2
10 | GB97.1—85 | ¥ 16 WASHER 16 10
11 | GB5783—86 | BR#& M12X25 BOLT M12X 25 10
12 | GB5782—86 | ## M12X60 BOLT M12:X60 6
13 | JB982—177 P 36 WASHER 36 1
14 | GB3452.1-86 | O B H O—RING 1
67 % 3. 55 67X 3. 55
15 | GB5782—86 | & M16X110 BOLT M16X110
16 | GB3452.1-82 |O & H O—RING
82.5X3. 55 82.5X3.55
17 | GB3452.1-82 (O HE O—RING 2
47. 5% 3. 55 47.5X3.55
18 | GB3452.1-82 |O B O—RING i
58 X 3. 55 58 X 3. 55
19 | GB5782—86 | #R# M16X50 BOLT M16X50
20 | GB5782—86 | #B# M12 X80 BOLT M12X80

13—5



1T13100 I EBEY IMPLEMENT CONTROL

13—6



1T13100 TiEHEERY

IMPLEMENT CONTROL

FeE R 5 % R o &I
NO.| PART NO. NAME Q' TY|REMARK
1 | 0A03042 FiR HANDLE 1
2 | 1T13103 R MOVING BRACKET 1
GROUP
3 | OF23003 4 COVER 1
4 | OF23004 yhE OUTER HOUSING 1
5 | 0F23005 AR INNER HOUSING 1
6 | 1B09059 WM (—) SPRING (—) 1
7 | 1T13101 () SPRING() 1
8 | 1T13106 A (— ) LEVER GROUP 1
9 | 1T13111 HR AR 4L 1F CONNECTING PLATE| 1
GROUP
10 | 1T13115 it BRACKET 1
11 | 0T31084 P 1
12 | 0T13141 URNING SHAFT 1
13 | 0A14035 SSLEEVE 4
14 | OF23018 'RION WIRE @335 1
15 | 0F23017 44y PIN 1
16 | 1T13118 EH (A LEVER(Z)GROUP 1
17 | 1T13102 HiE GVARD SLEEVE 1
1 | GB5782—86 | i@# M12X30 BLOT M12X30 3
2 | GB93—87 W 12 WASHER 12 3
3 |GB97.1—85 | @ 12 WASHER 12 3
4 | GB6171—86 | $Ef M10X1.25 NUT M10X1.25 2
5 | GB818—85 BE4T M8 X 20 SCREW M8 20 4
6 | GB5782—86 | BE# M10X35 BOLT M10X35 3
7 | GB93—87 #ME 10 WASHER 10 3
8 | GB882—86 BiEh 622 PIN 6X22 1
9 | GB91—86 #4220 PIN 220 1

13—7



1T13130 A4 #H SEQUENCE VALVE GROUP

~{| ol ~yfl—
) ;
r“" '.':
|
sl TS x
— l ;-';_-/
oo | T f’

14-—8



1T13130 IRFFEEI4E4 SEQUENCE VALVE GROUP

Fg5 f& & 2 o
NO.| PART NO. NAME REMARK
1 | 0T13027 E# COVER
2 | 1T13131 sk SPRING
3 | 1B01382 O EFHHE O—SEAL RING
4 | 1T20103 =K 35 JOINT
5 | 1B24033 ¥ ) DLVG COVER
6 | 1T13132 F 3 SPRING
7 | 1T13133 7 & FF SPOOL
8 | 1T18134 =l COVER
9 | 1B01528 LA ELBOW GROUP
10 | 1T13135 P {4 VALVE BODY
11 | 1T13136 s\ 4 SMALL SPRING
12 | 1T13137 /R A :
13 | 1B01524 B LA ELBOW GROUP
14 | 1T13098 gL DETECTING JOINT
15 { 1T13138
16 | 1T13139
17 | 1T13140
1 | JB1000—77 | #&%E M18X1.5 SCREW PLUG
M18X1.5
JB982—77 HhE 18 WASHER 18
JB982—7 HhE 12 WASHER 12
GB3452.1-82 |OJEH O—RING
18X 2. 65 18X 2. 65
5 | GB308—77 B 6 STEEL BALL 6 1
6 | GB93—86 I 6 WASHER 6 3
7 | GB5782—86 | B¥: M6X 35 BOLT M6X35 2
8 | GB3452.1-82 | O BB &M O—SEAL RING 1
30X 2. 65 30X 2. 65
9 | GB70—85 BEET M6X 20 SCREW M6 X 20
10 | GB5782—86 | ##: M10X30 BOLT M10X 30
11 | GB93—86 I/ 10 WASHER 10

13—§




1T13160 $*7)i2%lE BULLDOZER CONTROL VALVE

3 3 38

2] 36 37 [39 40 41
et 42
43

R e 4

r L %—
10 12 1314 15 1] 177" s -7 g

- - [ |
- . 1 | AT L e L
I J
. [

13—10



1T13160 §=7)43%IE BULLDOZER CONTROL VALVE

] Jml 2 b3 60 5 | 9 §

.
TR
e
-
Y

rn on 0 @O0 T @n

,

% o\101

13—11



1T13160 $*7)#%IE BULLDOZER CONTROL VALVE

o =]

10
11
12
13
14
15
14
15
16
{
18
19
20
21
22
23

f 5 e # Bt | &k

.| PART NO. NAME Q' TY|REMARK

1T13161 5E L B POSITION HOUSING 1 ¢

1T13162 SELFF POSITION LEVER 1

1T13163 iR i A POSITION BASE 2

1T13164 [a] fir 3% 3% SPRING 1

1B09153 i E OIL PLUG 13

1B01382 OJEmM O—RING 13

1T13165 O EE O—RING 4

1T13166 P SPRING BRACKET 1

1T13167 I+ BT LIFTING SPOOL 1

Tisics -

1T13169 oF 7.

1T13170 o e

1T13171 we

1B01407 il 13

1T13172 O &M 3

1B01407 g1l WASHER 13

1T13172 oF 7\ O—RING 3

1B01412 R BOLT 5

1T13173 325 % 1B #F SELECTING SPOOL 1

1T13174 oF 7| O—RING 1

1T13175 O EE O—RING ]

1T13176 R IR A VALVE BODY 1

1T13177 pe 4 VALVE BODY 1

GB308—77 HER 3/8" STEEL BALL 3/8" 1

1B24033 ik PLUG 1

13—12



1T13160 $7)isHlE

BULLDOZER CONTROL VALVE

5 R % % L Bl &iE
NO.| PART NO. NAME 'iIQ’TY REMARK
24 | 1T13178 &Lk JOINT Dh
25 | 1B01429 O M O—RING 1
26 | 1B27033 TR AN ELBOW GROUP 1
27 { 1T13179 OFEH O—RING 1
28 | 1T13180 i %€ OIL PLUG 1
29 | 1T13181 =R PLATE 1
30 | 1B03358 Lk BOLT 4
© 31| 1B01253 B WASHER 4
32 | 1B03570 O 7 @—RING 2
33 | 1B01327 PLUG 1
34 | 1B01328 1
35 | 1T13182 3
36 | 1T13183 | Mg HJ&LFCYCLE KEY 1
37 | 1T13184 W * LEVER 1
38 | 1B03033 e BOLT 4
39 | 1B03596 g3 WASHER 4
40 | 1T13185 R PLATE 1
41 | 1T13186 ra) GASKET 1
42 | 1T13187 e BOLT 1
43 [ 1T13188 PE GUARD HOUSING 1
44 | 1T13189 B3k & JOINT 1
45 | 1B01393 OEE O—RING 3
46 | 1T13190 (]S VALVE BODY 1
47 | 1B01405 B & COVER 6

13—13



1T13160 #£*7)#8%l® BULLDOZER CONTROL VALVE

FE R % % (3 ¥ | &

NO.| PART NO. NAME Q' TY|REMARK

48 | 1B09105 - BOLT 12

49 | 1T13191 AR PLATE 2

50 | 1T13192 5E {7 3 3% POSITION SPRING 2|

51 | 1B01409 L £ BOLT 4

52 | GB308—77 | HER 9/32 STEEL BALL 9/32 2

53 | 1T13193 O M O—RING 2

54 | 1B24039 L £ BOLT 9

55 | 1B01064 e BOLT 3

56 | 1T13194 TCHE Bt

57 | 1T13195 R R

58 | 1T13196 wE

59 | 1B09045 Dﬁﬁﬁﬁ"ﬁ

60 | 1T13197 O & &

61 | 1T13198 KIEmREs

62 | 1B09021 Hi BOLT 4

63 | 1T13199 bhe& SPRING 1

64 | 1T13200 O & & O—SEAL RING 1

65 | 1T13201 A SPRING 1

66 | 1T13202 R HE 1 TAPERED VALVE 1
BRACKET

67 | 1T13203 F T Bk GUIDE VALVE 1

68 | 1T13204 Ak £ 1R MAKE—UP TAPERED 2
VALVE ELEMENT

69 | 1T13205 b i 3% SPRING 2

70 | 1B09197 O %= O—SEAL RING 2

71 | 1T13206 #h il 6 1R 1 MAKE—UP TAPERED | 2
VALVE

13—14



1T13160 §=J)i=HlE

BULLDOZER CONTROL VALVE

8 R % # L HE | &
NO.| PART NO. NAME Q' TY|REMARK
72 | 1T13207 R B CONTROL SHAFT 1
73 | 1B10088 iy £t OIL SEAL 1
74 | 1T13208 & BEARING 1
75 | 1T13209 Bh& BEARING 1
76 | 1T13210 Bh& BEARING 1
77 | 1T13211 P GUARD SLEEVE 2
78 | 1T13212 LR ADJVSTMENT LEVER 2
79 | 1T13213 O &= O--SEAL RING 2
80 | 1T13214 FF 0 5 4 COTTER PIN 2
81 | 1T13215 2
82 | 1T13216 24 |
83 | 1T13217 2
I polaniy 2
85 | 1T13219 R * BEARING LEVER 2
86 | 1T13220 i TAPERED VALVE ELEMENT | 2
87 | 1T13221 /INEEE 1R B TAPERED VALVE 1
BRACKET
88 | 1T13222 O JE &+ HE O—SEAL RING 1
89 | 1B09197 O & H O—SEAL RING 2
90 | 1T13223 N Ve SPRING 1
91 [ 1T13224 AN AR VALVE ELEMENT 1
92 | 1B01378 Ex COVER 1
93 | 1B01410 e BOLT 8
94 | 1B03003 g1 WASHER 8
95 | 1T13225 iR PLATE 2
96 | 1T13226 b3k SPRING,OUTER 2

13—15



1T13160 $#7)#34%lE BULLDOZER CONTROL VALVE

F5 K % 2 B BlE | &

NO.| PART NO. NAME Q' TY REMARK

97 | 1T13227 5 SPRING,INNER 2

98 | 1T13228 o9 SPRING BRACKET 2

99 | 1B01418 O 5% £ B O—SEAL RING 4

100| 1T13229 O J& % £ [ O—SEAL RING 2

101| 1T13230 HE g TAPERED VALVE 2
BRACKET

102| 1T13231 3 5% SPRING 2

103| 1T13232 ISR Lk HE RS TAPERED VALVE ELE-| 2
MENT

104 1T13233 RS TILT SPOOL ]

105} 1T13234 FE 7 i {4

106| 1T13235 | N

107 | 1B09012 [

13—16



1U1819—XG #+¢isGllR GMIEH)
BULLDOZER CONTROL VALVE (PURCHASED PARTS)

38
2953 3435 36 37 [39 40

=7

1814



1U1819—XG #1824l GMIEH#)
BULLDOZER CONTROL VALVE (PURCHASED PARTS)

%—m‘ N

7.
i)

‘Al

13—18



1U1819—XG L shlE MEEH)
BULLDOZER CONTROL VALVE (PURCHASED PARTS)

FE R 5 # i i | ik
NO.| PART NO. NAME Q' TY|REMARK
1 | 8]7467 ek JOINT COMPONENT 1

2 | 3G5766 e BOLT 1

3 | 3G8148 EE DETENT SLEEVE 2

4 | 3G9182 SPRING 1

5 | 958004 SCREW PLUG 13

6 | 3J1907 O—RING 13

. 7 | 1H8720 O—RING 4

8 | 3G8149 DETENT SLEEVE 1

9 | 9T4360  SLIDE VALVE 1

10 | 954191 |3

11 | 4]7533 ; 3

12 | 9J5756 SPRIN 1

13 | 5P7892 L8 o :l:E.';.OLT 1

14 | 5P8244 B3 WASHER 13

15 | 9J6491 kg SEAL RING 3

16 | 0T0768 #ie BOLT 5

17 | 87430 & 4 VALVE SPOOL 1

18 | 336039 oEag| SEAL RING 1

19 | 2M4453 oF 7| O—RING 1

20 | TU2640 F A SLEEVE 1

21 | IU2641 R s SLEEVE 1

22 | GB308—77 | #R%R 3/8" STEEL BALL 3/8" 1

24 | 3D3978 Bk JOINT 1

25 | 3J7354 O M O—RING 1

13—19



1U1819—XG #Lgshll OMIEH)
BULLDOZER CONTROL VALVE (PURCHASED PARTS)
5 R % 4 N bt | &
NO.| PART NO. NAME Q' TY|REMARK
26 | 6K9194 THEEX EBLOW PIPE JOINT 1 |
27 | 8L2777 G afic SEAL RING ]
28 | 5P6719 4 9 SCREW PLUG 1
29 | 7J1592 i PLATE 2
30 | 0S1621 e BOLT 4
31 | 5P8245 g1ii WASHER 4
32 | 4]523 oF 7. O—RING 2
33 | 958005 FRE SCREW PLUG 1
34 | 3K0360 O LM O—RIN { 1
35 | 61038 O B 3
36 | 1B8707 FEEE s o 2 1
37 | 3]7582 e 1
38 | 4B3388 i 4
39 | 9M1974 1 WASHER 4
40 | 7J2596 = COVER 1
41 | 3]5552 FHih GASKET 1
42 | 2A4996 Lo 2T BOLT 1
43 | 9J0791 Foik HOUSING 1
44 | 5K3607 Bk JOINT 1
45 | 5F1678 OREHE O—RING 3
46 | 9T1191 e 4 VALVE BODY 1
47 | 1P4578 DR FLANGE 6
48 | 3H5368 e BOLT 12
49 | 9]1999 Ve A2 VALVE BRACKET 2

13—20



1U1819—XG #LrFEHE OMEEH)
BULLDOZER CONTROL VALVE (PURCHASED PARTS)
Fe R 5 % 8 HE| #iE
NO.| PART NO. NAME Q' TY|REMARK
50 | 5J1389 A SPRING 2
51 | 051571 o BOLT 4
52 | GB308—77 #ER 9/32" STEEL BALL 9/32" 2
53 | 5H6005 O %M O—RING 2
o4 | 2A4639 W BOLT 9
55 | 0S1594 Wi BOLT 3
56 | 9T3746 B VALVE ELEMENT 1
57 | 8J7360 o SCREW PLUG 1
58 | 1L4418 1
59 | 254078 1
60 | 4J0523 1
613G1201  |@®@ 1
62 | 1D4566 4
63 | 975498 T SPRING 1
64 | 7D9749 oF A | O—RING 1
65 | 975499 53 SPRING 1
66 | 8J7462 .@ﬁ COVER 1
67 | 8]7317—XG | Wik VALVE BODY 1
68 | 9T3748 B VALVE ELEMENT 2
69 | 3G3475 W SPRING 2
70 | 418997 O ¥ M O—RING 2
71 | 3G8710 " F 3 SCREW PLUG 2
72 | 971302 Hh SHAFT 1
.73 | 6V4253 biE) OIL SEAL 1

13—21



1U1819—XG  #+ 4P
BULLDOZER CONTROL VALVE (PURCHASED PARTS)

(SMCEH)

Fg f 5 1 ¥ &
NO.| PART NO. NAME Q' TY|REMARK
74 | 2K5830 RFT Rl NEEDLE BEARING 1
76 | 5]3241 EEraA NEEDLE BEARING 1
77 | D813128—XG | PEE GUARD SLEEVE 2
78 | D813129—XG | JEYHF LEVER ADJVSTMENT 2
79 | 336039 OEm O—RING 2
80 | GB91—86 JF 11 9 4 COTTER SPRING PIN 2
2X15 2X15
81 | D813130—XG | HH NUT 2
82 | D813131—XG
83 | D813132—XG
84 | 2]6089
85 | 6J1311
86 | 1]8497
87 | 817462
88 | 359233 oF 7.l O—RING 1
89 | 418997 O EHE O—RING 2
90 | 54664 K SPRING 1
91 | 9J479¢4 R VALVE SPOOL 1
92 | 1P4577 SRRk = FLANGE 6
93 | 0S1588 ke BOLT 12
94 | 5M2894 1l WASHER 12
95 | 3G8415 i COVER 2
96 | 915754 LG 3 SPRING 2
97 | 915753 B SPRING 2
98 | 2G1258 B DETENT SLEEVE 2

13—22



1U1819—XG L §3%lE GMCEH)
BULLDOZER CONTROL VALVE (PURCHASED PARTS)

D13118—XG ;

F8 R % 4 F k| &
NO.| PART NO. NAME Q" TY REMARK
99 | 4J0522 oFi 1 O—RING 4 B
100| 4J8996 O O—RING 2

101| 8]J7366 o2 SCREW PLUG 2

102| 2N7029 LU SPRING 2

103| 9T3741 g i VLAVE ELEMENT 2

104| 1U368 & VALVE ELEMENT 1

-105| 9T5768 SEI 7 R RELIEF VALVE | 1

106 | 300167 9

107| 8J2415 2

108 1

13—23



1T13300

-

4

i

# OIl. TANK

8|

—

et

24



45 OIL TANK

i

1T13300

'TLL

25

13



1T13300 i # OIL TANK

Fe R & 24 R W &
NO.| PART NO. " NAME Q' TY|REMARK
1 | 1T13301 MR OIL GAVGE 1
2 | 1T13303 i) §25 4 {4 SCREEN HOUSING 1

GROUP
3 | 1T13309 431 15 OIL SPLITTING BRACKE | 1
4 | 1T13310 Fh 3 & SPRING 1
5 | 1T13311 PN 3% SPRING 1
6 | 1T13312 1570 VALVE ELEMENT 1
7 | 1T13313 JE 1 PLUG 1
8 | 1T13314 H®E HANDLE 1
9 | 0T13165 HHESWEE  INTAKE—MAINIFOLD 1

VALVE
10 | 1T13315 B A 5 PLUNGER PIN 1
11 | 0A34006 LA 1
12 | 0A34008 BB R 1
13 | 0A 34007 w 1
14 | 1B09240 VR A 1
15 | 0T13197 N 1
16 | 0T13198 3 1
17 | 0T13201 ShEE 1
18 | 0T13200 g 1
19 | 0T13199 63 SPRING 1
20 | 1T13316 o GASKET 1
21 | 1T13317 TAHR L TANK GROUP, LOWER 1
22 | 1T13347 EX- Q. COVER 2
23 | 1T13328 A3k 58 12 STUD 1
24 | 1T13329 i T FILTER ELEMENT 1
25 | 1T13330 LR 4 1 PRIMARY FILTER 1

CYLINDER
26 | 1T13034 KEATLAH BLOW GROUP 1
27 | 1T13334 R TANK GROUP,UPPER 1
28 | 1B01328 O O—RING 1
29 | 1B38085 B PIPE JOINT 1
30 | 1B01524 5 3k ELBOW 2
31 | 1B01382 O ¥ M O—RING 3
32 | 1B09153 FEH PLVG 1

13—26



1T13300 M $# OIL TANK
B8 K 8 % S R | &E
NO.| PART NO NAME Q' TY|REMARK
1 | GB6170—86 | ## M12 NUT M12
2 | GB5783—86 | ## M10X20 BOLT M10X 20
3 | GB95—85 # 8 10 WASHER 10 14
4 | GB3452.1-82 | O L H O—RING 206X 7 1
206X 7
5 | GB5783—86 | 8 M12X30 BOLT M12X 30 2
6 | GB95—85 o 12 WASHER 12 7
GB3452.1-82 | O M O—RING 1
58 X 3. 55 58X 3. 55
8 | GB5783—86 | ## M10X30 BOLT M10X 30 64
9 | GB3452.1-82 | O£ O—RING 236X5. 3 1
236X5. 3
10 | GB5783—86 BOLT M10X 30 6
11 | GB308—77 1
12 | GB3452. 1-82 1
o E—— ,
14 | JB982—77 | 1
15 | GB3452. 1-82 1
16 | GB6170—86 | ##F M10 NUT M10 64
17 | GB5783—86 | #E# M16X35 BOLT M16X35
18 | GB98—85 4.8 16 WASHER 16
19 | GB5783—86 | #R#: M12X 40 BOLT M12X 40
20 | GB5783—86 | ## M10X15 BOLT M10X15
21 | JB982—77 #8 10 WASHER 10 64
22 | JB1000—77 | M 12 WASHER 12 1
23 | JB982—177 #8 20 WASHER 20 1
24 | JB1000—77 | 8% M20X1.5 SCREW PLUG 1
M20X1.5

18—&T



L]

1T14000 #+3EE IMPLEMENT

19

14—1



0T14000 #HLIEE IMPLEMENT

P T T F AR T T TR AN w

| Wnd)=—

14—2

L



1T14000 #+3E IMPLEMENT

Fg K 5 £ LS it | &iE
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T14001 ETHRE BRACE LEFT 1
2 | 1T14011 ba ) ARM 1
3 | 1T14022 L PIN I 2
4 | 1T14023 PR BAFFLE 6
5 | 1T14024 R PIN [ 4
6 | 1T14025 #SCi LEAN BRACE 1
7 | 1T14033 ETf BIT (L.H) 1
8 | 1T14034 ERNK EDGE,LEFT 2
9 | 1T14035 HEA R MIDDLE EDGE 1
10 | 1T14036 A T]f BIT(R.H) 1
11 | 1T14037 AR
12 | 1T14040 71
13 | 1T14072 }:ﬁﬁﬁ
14 | 1T14073 TEXE
15 | 1T14074 i ] EVE
16 | 1T14100 000 TILT CYLINDER 1
18 | 1T14078 Hah ¥ PIN I 2
19 | 1T14080 R SPACER 4
1 E"’ T2648-3- | was Maax90  BOLT M24X90 35
2 | GB/T1229-91 | %84 M24 NUT M24 35
3 | GB/T1230—91 | M 24 WASHER M24 35
4 | GB5783—86 | 8 M20X50 BOLT M20X 50 12
5 | GB95—85 #H 20 WASHER 20 12
6 | GB5782—86 | #E# M36X240  BOLT M36X 240 4
7| GB6170—86 | ¥4 M36 NUT M36 4

14—3



% & ARM

1T14011

(ast

T

B

o

14—4



1T14011 X% B

Fe £ £ A 758 HE| £
NO.| PART NO. NAME Q' TY,REMARK

1 | 1T14012 o LW YOKE ARM 1

2 | 1T14013 TERES ARM WELD 1

3 | 1T14019 ¥ 2y R FF ROD 1

4 | 1T14020 B <> DUST PROOF RING 2

5 | 1T14021 £ CLIP RING 2

1 | GB1152—89 WA M10X1 OIL CUP M10Xx1 3

2 | 304. 5—81 XA & BEARING,SPHERCIDAL y

. GEGT0ES PLAIN GEG70ES




14—6

1T14025

&% $# LEAN BRACE




1T14025 #5Z# LEAN BRCE

Fe f B 4 B Wik &
NO.| PART NO. NAME Q' TY|REMARK

1 | 1T14026 BR BALL COVER 2

2 | 1T14027 L0y SHIM 24

3 | 1T14028 7ol GUARD HOUSING 1

4 | 1T14029 TRt BRACE WELD 1

1 | GB5782—86 | 88 M36X220 BOLT M36X 220 4

2 | GB6170—86 | #BH M36 NUT M36 4

3 | GB5783—86 | ## M16X50 BOLT M16X50 4

4 | GB95—85 #0816 WASHER 16 4

5 | GB5783—86 | it M12X30 1

6 | GB95—85 bl 12 4

14—7



1T14100 {MYHEEIEEE TILT CYLINDER ASSEM

14—38



1T14100 f{HEIE R TILT CYLINDER ASSEM

Fgs R 5 % R B ) &i
NO.| PART NO. NAME Q' TY|REMARK

1 | 1T14102 130 fst T PIPE ]

2 | 1T14107 ] {3 ok CYLINDER 1

3 | 1T14101 P GUARD HOUSING N

1 | GB5782—86 | H# M10X50 BOLT M10X50 4

2 | GB93—87 M 10 WASHER 10 5

3 | GB3452.1-82 | O TE O—RING 1

25X 3. 55 25X 3. 55

4 | GB5782—86 | $f M10x40 BOLT M103<40 1

5 | GB93—87 M 20 WASHER 20 4

6 | GB5783—86 | ¥ M20X35 4




11—

1T14107 fl{5ihET TILT CYLINDER

|

™
9]
ﬂ_
u‘b ..........
i
I ASEE
L= ]
I: ]
= r
= & | 4
= o ] E*_:
i - —@— b

% L
o
it &

L
=

Al




1T14107 fHf@#4 TILT CYLINDER

F5 R B % i k| &
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T14108 Bl s 8 1 NUT 1
2 | 1T14109 % % - PISTON 1
3 | 1T14110 EIELD RING 1
4 | 1T14111 oy RUBBER RING 1
5 | 1T14112 okt SEAL RING 1
6 | 1T14113 {1 48 CYLINDER WELD 1
7 | 1T14115 ESE RS SEAL GROUP 1
8 | 1T14116 fiT 3k CYLINDER END 1
g | IT11Y - ¥ BOLT 6
10| 1T14118 | 2

11 | 1T14119 T o

12 | 1T14120 WHE

13 | 1T14121 Bl <

14 | 1T14122 1% B FF

15 | 1T14123 RE BALL LINE 2
16 | 1T14124 R SLEEVE 2
17 | 1T14125 3 4 SPRING 2
18 [ 1T14126 mitil CLAMP RING 2
19 [ 1T14127 HE BUSH 2

14—11



HSGF—200X178/80E fll{i;h&l (SMECEH)
TILT CYLINDER (PURCHASED PARTS)

14—12



HSGF—200x178/80E fllffi;h&l (MECEH)
TILT CYLINDER (PURCHASED PARTS)

Sik | &L

e K 5 % (i
NO.| PART NO. NAME Q' TY|REMARK
1 | XH08—1 e SLEEVE 1, QO
2 | GB304.9—81 | ¥k BEARING SPHERCIDAL | 1 |
| PLAIN

3 | XH0801 EET AL PISTON LEVER GROUP 1

4 | CK80 By fE K80 DUST PROOF RING 1

5 | GB5782—86 | Mt® M24x130  BOLT M24X130 2

6 | GB97.1—85 | #:[E 24 200HV WASHER 24 200HV 8

7 | GB5783—86 | AM%EER M10xX20 BOLT M10X20 4

8 | XH08—2 AR PLATE 2

9 | XHO1—6 P GUARD.GAS 2
10 | XH0803 FHEA 5ROUP 1

11 | Yxd (80 X 92 | Yx BB BFEE Y . 1

<14)

12 | GB3452.1-82 | O A 70018500 .0 2
13 | CKS—0800 | Hrffst SE# 1
14 | ZL5001—7 F [ 7 2
15 | XH08—3 74 LABLE 1

16 | GI3827—86 #IET 33 RIVET 3x3 4
17 | XH0802 Bk 4E (T CYLINDER GROUP 1
18 | XH08—17 i % PISTON 1
19 | ZL50E02—8 | R GUIDE RING 2
20 | CKW2000 CKW ILA44%H CKW—SEAL GROUP 1

21 | GB3452.1-82 | O K[ 35505800 O—RING 35505800 1
22 | XH05—2 48 £ NUT 1
23 | GB91—86 FFO4H @5X70 COTTER PIN &5xX 70 1

24 | XHO08—4 BhE SLEEVE 2
25 | GB5783—86 | #E#& M24X 90 BOLT M24 X 90 6

14—13



1T15000 {LFTE TN ES R
DASH—OPERATOR SEAT GROUP




1T15000 {NFRBZAVELRR
DASH—OPERATOR SEAT GROUP

F8 R 5 A i | &
NO.| PART NO. NAME Q' TY|REMARK
1 | 0T15181 EHkF HANDLE,LEFT 1
2 | 1T15156 AR & TOOL BOX 1
3 | 1T15038 ZARMR PLATE 1
4 | 1T15200 4+ HLERH PLATE 1
5 | 1T15001 S SEAL STRIP 2
6 | 1T15042 wRZANHAY  LEFT FLOOR GROUP 1
7 | 1T15018 BB RUBBER BLOCK 2
8 | 1T15002 B bt PEDAL 1
9 | 0T15137 B33 BARCKET 2
10 | 1T15049 3 4R FLOOR 1
11 | 1T15056 WAL EAH  RIGHT FLOOR GROUP 1
12 | 1T15003 B PEDAL: 1
13 | 1T15004 R HE \ ,FRONT | 1
14 | 1T15005 wHE 1
15 | 1T15006 £ LM B AR 1
16 | 1T15007 # 1
17 | 1T15008 PREES 1
18 | 1T15009 FEE 1
ONN
19 | 1T15058 A ERDU§CTING ERACRET | 4
20 | 1T15061 T A4 PLATE GROUP 1
21 | 1T15010 W 241 SURFACE,DASH T
22 | 1T15064 X F R4 DASH FRAME 1
7 DASH— TOR

23 | 1T15073 gﬁﬂjmﬁﬁﬁ SEATGES%I;A 1
24 | 1T15019 Ja R EEESKCE%NNECTING 2
25 | 1T15011 i COVER 2
26 | 1T15022 Rk FENDER GASKET 4

15—2



1T15000 {NRBBVE LR
DASH—OPERATOR SEAT GROUP

Fs 8 %5 A B S =
NO.| PART NO. NAME Q' TY/REMARK
27 | 1T15012 2R I CLIP 1
28 | 1T15025 £ FER SURFACE PLATE 1
29 | 1T15013 -7 PLUG 1
30 | 0T15186 T HANDLE,RIGHT 1
31 | 1T15031 R AR FLOOR PLATE 1
32 | 1T15014 H & SEAL STRIP 1
33 | 1T15015 =R PLATE !
34 | 1T15016 B GASKET 1
35 | 1T15017 B PLATE 1
1 | GB97.1—85 WASHER 10 57
2 | GB818—85 EW M10X30 14
3 | GB93—87 j 57
4 | GB5783—86 -k M10X: 24
5 | GB5780—86.+ |4 #E MiT2: 12
6 | GB93—87 j 12
7 | GB95—85 "WASHER 12 12
8 | GB5780—86 | @it M12X55 ~  BOLT M12X55 4
9 | GB96—85 | #{ 10 WASHER 10 2
10 | GB818—85 ¥ ET M10X 25 SCREW M10X25 10
11 | GB818—85 SEET M6X20 SCREW M6 X 20 8
12 | GB97.1—85 | #J# 6 WASHER 6 8
13 | GB5780—86 | g M20X120 BOLT M20x120 2
14 | GB93—87 $E 20 WASHER 20 2
15 | GB5287—85 | ¥ 20 WASHER 20 2
16 | GB5783—86 | ¥ M10X15 BOLT M10X 15 1
17 | GB5783—86 | ##: M10X35 BOLT M1035 10
18 | GB5783—86 | & M8X25 BOLT M8 X 25 4
19 | GB97.1—85 | #:Hf 8 WASHER 8
20 | GB41—86 A M8 NUT M8

15—3



1T16000 ZAfTEZFRERZ LEFT UNDERCARRIAGE SYSTEM

S

P

= smes mpr o ——

o L T PO T 1.#... —ﬂ

. P R S N . WL P S

.

iy
. e

S | mmx..,.

T e CZAC/ AL

.
g 0 o
h LT .I-IEWJP!.P;".I"{'I!,.I"

\
L\
WETZ W

]

16—1




1T16000 ZEFTEZRYS LEFT UNDERCARRIAGE SYSTEM

i

! ‘

E!. A e ,.\
..Il.fur.ll

J.J_

\»_\. \hr\\k.

y/.i

Z

£

52

P |

44

16—2



1T16000 E{T#EH% LEFT UNDERCARRIAGE SYSTEM

FE5 R 5 A 3 BE| &£#
NO.| PART NO. NAME Q' TY|REMARK

i D— T~ IﬁrEEF;II; NUDERCARRIAGE .

2 | 1T17163 [ $-3 SCREW PLUG 32
MOVING CARRIER,

3 | 1T17036 BER REAR 1
RUBBER SHOCK

4 | 1T17127 R B 4 1 ABSORBE GROUP 8

5 | 1T17162 T PRESSVRE TAP 2

6 | 1T17124 =AM COVER GROUP 1

: TRACK RECOIL SPRING

7 | 1T16004 ERWEREER CYLINDER ADJUSTER 1

8 | 1T17001 Xk YOKE 1

9 | 1T17130 LA .

10 | 1T17180 KHE

11 | 1T17181 SR

12 | 1T17179 S PSR 1

13 | 1T17073 SmHME 1

JB R
14 | 1T17165 228. 6—560—43 228. 6—560—43 ]
15 | 1T17096 B 5% IDLER 2
: IDLER OUTER

16 | 1T17038 SIRRERANT  covER GROUP 4

17 | 1T17041 e b 4= HALF BVSH 4
MOVING CARRIER

18 | 1T17026 Rj{ER FRONT 1
SINGLE FLANGE
DOVBLE FLANGE

20 | 1T17092 Wil B ER TRACK ROLLER 4
PRESS COVER GROUP,

21 | 1717035 XERESAN  TRACK ROLLER 16

wkaTirem p— MOVING CARRIER, 5

MIDDLE

16—3



1T16000 ZEfTEZ% LEFT UNDERCARRIAGE SYSTEM

F5 £ £ % R nE | &
NO.| PART NO. NAME Q' TY|REMARK
23 | 1T17164 Eink BLOCK 8
24 | 1T17034 MR MOVING CARRIER 8
25 | 1T17064 EEAAH ggggﬁ;mc PLOAE 1
26 | 1T17160 FoHHEE BVSH 1
27 | 1T17161 NFHE BUSH 1
28 | 1T17114 b 25 SPACER 1
29 | 1T17115 Ji s PLATE 1
30| 1T17116 B COVER 1
31 | 117117 89 2K SCREW PLUG 1
32 | 1T17118 \i .. BRACKET GROUP | 1
33 | 1T17113 8
34 ITlTGTd ...................... lﬁ
35 1T17122 | % 4 h.G0V 2
36 | 1T17123 st " DETENT KEY 2
37 | 1T17178 H4ER RETAINER 1
38 [ 1T17201 i 2 OIL PLUG 1
1 | GB5783—86 | ¥ M12X25 BOLT M12X 25 32
2 | GB93—87 $E 12 WASHER 12 52
3 | GB3452.1-82 {3?;&5?3‘ 55 O—RING 33.5X3. 55 3
4 | GB5783—86 | $f: M12X30 BOLT M12X 30 4
5 | GB3452. 1-82 ?435%;,;'3 O—RING 145X5. 3 1
6 | GB5782—86 | #R# M20X80 BOLT M20 X 80 2
7 | GB93—87 A 20 WASHER 20 21

16—4



1T16000 ZEITEZRY LEFT UNDERCARRIAGE SYSTEM
g8 R ¥ 2 ¥R Bk | &
NO.| PART NO. NAME Q' TY|REMARK

8 | IB2984—81 | R CARRIER ROLLER 1 ™
228. 5% 200 228. 5% 200

9 | GB5783—86 | H# M20X50 BOLT M20x50 4

10 | GB5782—86 | i BOLT 32
M30X120—10.9 M30X120—10.9

11 | GB93—87 #1830 WASHER 30 9

12 | GB5782—86 | IR BOLT 8
M24 % 90—10.9 M24 X 90—10. 9

13 | GB93—87 i 24 WASHER 24 46

14 | GB5783—86 | ##& M20X55 BOLT M20X 55 16

15 | GB5782—86 | ¥i#& M12X60 BOLT M12X6 8

16 | GB3452.1-82 |OEE 1
250 5. 3

17 | GB3452.1-82 | O £/ : 1
300%5.3 YR

18 | GB5783—86 | 2 M12%40 8

20 | GB5783—86 | #E# M16X50 12

21 | GB93—87 I 16 24

22 | GB3452.1-82 |OEH 2
200X 5. 3 200%5. 3

23 | GB5783—86 | &2 BOLT 14
M24 X 80—10. 9 M24 X 80—10. 9

24 | GB3452.1-82 |OEH O—RING 1
20 3. 55 20 3. 55

25 | GB893.2—86 | T4E 120 RETAINER 120 8

26 | GB5783—86 | & M16x45 BOLT M16X 45 12
OEM O—RING

.1-82
27 | GB3452. 18 155X 3. 55 155% 3. 55 &

16—5



1T16004 ZEEHFKEES
TRACK RECOIL SPRING CYLINDER ADJUSTER,LEFT

1

2

I

3a80% 3 &

0 § 87 6

I

2 1

15

16



1T16004 ABHEHKEESR
TRACK RECOIL SPRING CYLINDER ADJUSTER,LEFT

F8 R £ % 3 WE| &3
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T17043 EH SLEEVE 1
2 | 1T17044 EAR PLATE 1
3 | 1T17045 M BAY STEEL WIRE GROUP 1
4 | 1T16005 ZE ik R G CYLINDER 1
5 | 1T17051 FE## PRESS RING 1
& | ipivees N ——— %%;L GROUP, CYLIN-|
7 | 1T17056 & THREAD SLEEVE 1
8 | 1T17057 Sh R £ GUIDE SLEEVE,OUTER | 2
9 | 1T17058 YO GUIDE SLEEVE,INNER
10 | 1T17059 VE R
11 | 1T17060 HMIEEE
12 | 1T17061 KEME
13 | 1T17062 % % :
14 | 0T16084 T 2 DRAIN OIL PLUG 1
15 | 0A23109 H AE NOZZLE 1
16 | 0A23093 5 i GASKET 2
17 | 1T17063 i LDCK PLATE 2
1 | GB5783—86 | #H: M10X35 BOLT M10X 35 1
2 | GB93—87 $ 8 10 WASHER 10 1
3 | GB894. 186 | £4M 10 RETAINER 10 1
4 | GB308—77 | @9k 12 STEEL BALL 12 1
5 | GB5783—86 | 8% M20X50 BOLT M20X 50 4
6 | GB93—87 $.18 20 WASHER 20 4

16—7



1T17000 HIFEZRY RIGHT UNDERCARRIAGE SYSTEM

17—1



1T17000 HITEZRL RIGHT UNDERCARRIAGE SYSTEM

1

20 2] \g2

26 21/ 28/ 23

2
|

25

iT

Tl

N

ZA

36

12



1T17000 HITEERE% RIGHT UNDERCARRIAGE SYSTEM

FE &/ = 2 Eii HE s

NO.| PART NO. NAME Q' TY|REMARK

1 | ihimise 5 RIGHT UNDERACRRIAGE :
WELD

2 | 1T17163 Wi SCREW PLUG 32
MOVING CARRIER

3 | 1T17036 =gy REAR 1

. RVBBER SHOCK

4 | 1T17127 12 iR A 1 ABSORB GROUP 8

5 | 1T17162 T 3£ PRESS TAD 2

6 | 1T17124 5 4 4 COVER GROUP 1

: RIGHT TRACK RECOIL SPRING

7 | 1T17042 HREHRRER )\ p CYLINDER ADJUSTMENT |

8 | 1T17001 &R YOKE 1

9 | 1T17130 L e __BR L:EETCARRIER 1

10 | 1T17180 1

11 | 1T17181 1

12 [ 1T17179 | 4pES5F 1

13 | 1T17073 FHE GUIDE SLEEVE 1

J& 7 &R TRACK COMPLETE

14 [ 1T17165 228. 6—560—43 228. 6—560—43 1

15 | 1T17096 9| 25 IDLER 2
IDLER QUTER COVER

16 | 1T17038 G S ESHMN GROUP : 4

17 | 1T17041 et A5 HALF BUST 4
MOVING CARRIER

18 | 1T17026 g FRONT 1
SINGLE FLANGE

19 | 1T17084 BHhSTERAL FRACK ROLLER 4
DOUBLE FLANGE

20 | 1T17092 PAXERER  TpACK ROLLER 4

21 | 1T17035 & 184 P 2 PRESS COVER GROUP i

TRACK ROLLER

17—3



1T17000 FH1TEHRS RIGHT UNDERCARRIAGE SYSTEM

Fe £ 5 2 73 R &5
NO.| PART NO. NAME Q' TY|REMARK
22 | 1T17032 thjmp ﬁ%‘gﬁg CARRIER 2
23 | 1T17164 b BLOCK

24 | 1T17034 MBS MOVING CARRIER

o6 | 1717061 T gggglﬁz)(:'rmc; PLATE 1
26 [ 1T17160 K HHEE BUSH 1
27 | 1T17161 htEE BUSH 1
28 | 1T17114 B 21 SPACER 1
29 | 1T17115 A& PRESS PLATE 1
30 | 1T17116 = COVER 1
31| 1T17117 R SCREW PLUG. 1
32 | 1T17118 K 41 F

33 [ 1T17113 i

34 | 1T17074 iﬂ?ﬁ%!ﬁh

35 | 1T17122 *

36 | 1T17123 FEAL R

37 | '1T17178 SE=ES RETAINER 1
38 | 1T17201 TH ZE OIL PLUG 1
1 | GB5783—86 | #B# M12x25 BOLT M12X25 32
2 | GB93—87 12 WASHER 12 52
3 | GB3452.1-82 gs?%?a.sa O—RING 33.5X3.55 3
4 | GB5783—86 | 8 M12X30 BOLT M12x30 4
5 | GB3452.1-82 | D0 H O—RING 145X5. 3 1
6 | GB5782—86 | ### M20x80 BOLT M20Xx80 2
7 | GB93—87 I 20 WASHER 20 21




1T17000 BIFEEY% RIGHT VNDERCARRIAGE SYSTEM

FE AR 5 24 PR ¥t &it
NO.| PART NO. NAME Q' TY/REMARK
|
8 | JB2984—81 6t CARRIER ROLLER 1 |
9 | GB5783—86 | & M20x50 BOLT M20x50 4
10 | GB5782—86 | BOLT M30x120—10.9 8
M30%120—10. 9
11 | GB93—87 M 30 WASHER 30 9
12 | GB5782—86 | i BOLT M24x90—10. 9 32
M24X90—10.9
13 | GB93—87 HhE 24 WASHER 24 46
14 | GB5783—86 | B M20X55 BOLT M20X55 16
15 | GB5782—86 | #E# M12X60 BOLT M12X 60 8
16 | GB3452.1-82 | O B/ 1
250X 5.3
17 | GB3452. 1-82 y
20 | GB5783—86 12
21 | GB93—87 #ME 16 WASHER 16 24
22 | GB3452.1-82 | O B @ O—RING 2
2005. 3 200%5. 3
23 | GB5783—86 | @i BOLT M24X80—10.9 14
M24<80—10.9
24 | GB3452.1-82 | O JEME O—RING 1
20 3.55 20 3. 55
25 | GB893.2—86 | ¥4/ 120 REATENER 120 8
26 | GB5783—86 | W% M16X45 BOLT M16X 45 12
_ O—RING
27 | GB3452.1-82 | O JEH 155 3.55 155X 3. 55 2

17—H



1T17042 HBEERKEZES
TRACK RECOIL SPRING CYLINDER ADJUSTER,RIGHT

W/

L — -r.-..r.-'.-...(' A 33 52 .=t
arnua‘.... i " FAS AW an AW (

- ’ "”{”""ﬂ!"’l [ AT Aol Al A =g

f 7

=17

b—8RA
l.2

(b 15/ 4 1

17—6



1T17042 HFRFEKEIRE
TRACK RECOIL SPRING CYLINDER ADJUSTER ,RIGHT

Fe K & % R YR\ &
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T17043 E SLEEVE 1
2 | 1T17044 FEAR PLATE 1
3 | 1T17045 9 22 4 A STEEL WIRE GROUP 1
4 [ 1T17048 4 5K %R L7 CYLINDER 1
5 | 1T17051 FEFF PRESS RING I
6 | 1T17052 T A4 SEAL GROUP,CYLINDER 1
7 | 1T17056 B THREAD SLEEVE 1
8 | 1T17057 sh 7 £ GUIDE SLEEVE,OUTER 2
9 | 1T17058 WFEE ‘GUIDE SLEEVE,INNER 4
10 | 1T17059 EEE :HPIS_T@N..S_LEEVE 1
11| 1T17060 | 1
12 | 1T17061 1
13 | 1T17062 1
14 | 0T16084 DRAIN OIL PLUG 1
15 | 0A23109 NOZZLE 1
16 | 0A23093 GASKET 2
17 | 1T178063 LOCK PLATE 2
1 | GB5783—86 | ## M10X35 BOLT M10X35 1
2 | GB93—87 #8 10 WASHER 10 1
3 | GB894.1—86 | ¥4M 75 RETAINER 75 1
4 | GB308—177 MER 12 STEEL BALL 12 1
5 | GB5783—86 | #R#& 20X50 BOLT f& M20X50 4-
6 | GB93—87 #0H 20 WASHER 20 4

17—7



EEEEAHS CONNECTING PLATE GROUP

1T17064

o W ﬁ
o ..-_,.._.!nm /
SN

3 ;_“

& .
NONNNNAT

|
i

NN
.’ Dk
SN X

.

I8



1T17064 EEREH

CONNECTING PLATE GROUP

2 | GB119—86

1
FE = 4 ¥R ; Rt &i
NO.| PART NO. NAME Q' TY/REMARK
1 | 1T17065 hE OUTER SLEEVE 1
2 | 1T17066 T8 41 1 RUBBER GROUP 1
|
3 | 1T17070 % A5 BAFFLE 1
4 | 1T17071 ; O—RING 1
328%5.3 328%5. 3
5 | 1T17072 HE INNER SLEEVE 1
r
1 | GB3452.1-82 | O B/ 0O—RING | 7
237X5.3

17—9



BIAXER DK

SINGLE FLANGE TRACK ROLLER

1T17084

trwmm%
. G

L &

ol | <t

17—10



1T17084 BHAZEHREK
SINGLE FLANGE TRACK ROLLER

F5 K 5 & F 8 &ik
NO.| PART NO. NAME Q' TY|REMARK

1 | 0T16205 VAN EEN FLOAT SEAL RING 2 '

2 | 0T16206 Fhif FLOAT RUBBER 2 |

SEAL RING |

3 | 0A23135 [ E SCREW PLUG 1|

4 | 1T17085 X HELH SHAFT TRACK ROLLER | 1

5 | 0T16204 RSN FLOAT SEAL RING 2

6 | 0T16203 PIE i FLOAT RUBBER 2
| SEAL RING

7 | 1T17086 XHELHE END COVER 2

8 | 1T17087 B FEREE INGLE FLANGE TRACK 1

-ROLLER GROUP

9 | 0T16209 END GASKET 2

10 | 1T17166 2

1 | GB5783—86 | #is: 12
M12xX30—10.9 M12x30—10.9

2 | GB3452.1-82 | O EEHH O—SEAL RING 2
125% 3. 55 125% 3. 55

3 | GB119—86 # D6x14 PIN D6 14 8

17—11



BN EFE B K

DOUBLE FLANGE TRACK ROLLER

1T17092

-

p——

SaliValis o

12

17



1T17092 MiASTEH B

DOUBLE FLANGE TRACK ROLLER

FE 5 £ Fr HE| &FE
NO.| PART NO. NAME Q' TY|REMARK
1 | 0T16205 S B ER FLOAT SEAL RING 2
FLOAT RUBBER
2 | 0T16206 Lig=xagidi SEAL RING 2
3 | 0A23135 [E SCREW PLUG 1
4 | 1T17085 T EEH SHAFT,TRACK ROLLER 1
5 | 0T16204 P i3 FR FLOAT SEAL RING 2
FLOAT RUBBER
6 | 0T16203 HNEHEE SEALBING 2
7 | 1T17086 TEEERE END COVER 2
WH X EH JL.E FLANGE TRACK
8 | 1T17093 . 'ROLLER GROUP 1
9 | 0T16209 ND GASK 2
10 | 1T17167 = | #®#H . 77 RING ¥ 2
s i e “BOLT
1 | GB5783—86 | \i10%30—10.9 M12X30—10.9 12
O & % & O—SEAL RING
2 | GB3452. 1-82 125X 3. 55 125X 3. 55 4
3 | GB119—86 8 D6X 14 PIN D6X 14 8

I'i—13



(=)

o— —\’-

[

INo

1T17096 3| &#HE B TRACK IDLER ASSEM

s A VL e

17—14



1T17096 SIS ERK TRACK IDLER ASSEM

F8 & 5 & PR it #ir
NO.| PART NO. NAME Q' TY REMARK
1 | 1T17097 5 S RHASEK TRACK IDLER GROUP 1
2 | 1T17104 GIE=X IDLER SHAFT 1
3 | 0A23135 i 3 SCREW PLUG 1
4 | 1T17105 A E B R FLOAT SEAL RING 2
5 | 1T17106 S B FLOAT RUBBER 2
SEAL RING
6 | 1T17107 P B R FLOAT SEAL RING 2
7 | 1T17108 i i FLOAT RUBBER 2
SEAL RING
8 | 1T17109 Y 2 END COVER 2
9 | 0T17110 it ND GASKET 2
10 | 1T17167 MR 2
1 | GB5783—86 | it ... OLT. 12
M12 X M12X30—10.9
2 | GB3452.1-82 | O BEFHH " O—SEAL RING 2
140 3. 55 140¢ 3. 55
3 | GB119—86 # D6xX14 PIN D6x 14 8

17—15



1T18000 % B¢ = CAB

o i 1234 7 15 16

18—1



1T18000 & 3¢ = CAB

Fs f 8 £ R WE| &3

NO.| PART NO. NAME Q' TY/REMARK
1 | 1T18001 B GUARD CARRIAGE ]
2 | 1T18012 HHEHK CAB 1
3 | 1T18067 ITHE® & & SEAL STRIP 2
4 | 1T18068 11 LEFT DOOR 1
5 | 1T18089 A1 RIGHT DOOR 1
6 | 1T18093 WEF HANDLE 2
7 | 1T18094 g3 GLASS 1
8 | 1T18088 BRIMEH & SEAL STRIP 1
9 | 1T18095 RIREE MUFFLER MAT 1
10 | 1T18096 ERERE MUFFLER MAT 1

11 | 1B11315 [5] 48 £} NUT 11
12 | 1T18097 EIE E ‘HOLDER 1
13 | 1T18115 AT RES JER 1
14 | 0A95060 T AMP 1
s Larags )
16 | 1T18108 2
17 | 0T36139 SLIDE WINDOW 1
18 | 1T18110 “SEAL STRIP 1
19 | 1T18113 ' END COVER 12
1 | GB5782—86 | ¥ M10X50 BOLT M10X50 18
2 | GB97.1—85 | ¥+ 10—200HV  WASHER 10—200HV 18
3 | GB93—87 i 10 WASHER 10 18
4 | GB5783—86 | ##& M12X20 BOLT M12X 20 16
5 | GB97.1—85 | # @ 12—200HV  WASHER 12—200HV 16
6 | GB93—87 $uE 12 WASHER 12 16
7 | GB67—85 BRET M5X12 SCREW M5X12 4

18—2



1T19000 M¥ABFER4S FUEL SYSTEM

19—1



1T19000 #RiMFE4 FUEL SYSTEM
Fel R % % R HWE| #E
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T19001 ik HOUSING 1
2 | GB5783—86 | ## M10X25 BOLT M10X25 8
3 | GB93—87 $M 10 WASHER 10 8
4 | GB97.1—85 | &M@ 10 WASHER 10 8
5 | GB5783—86 | 8 M8X25 BOLT M8x 25 2
6 | GB6170—86 | 88k M8—8 NUT M8—3 2
7 | GB93—87 HH 8 WASHER 8 8
- 8 | GB97.1—85 | [ 8 WASHER 8 2
9 | 1T19062 THR#E TOOLBOX 1
10 | 1T19031 iak ] RD HOUSING 1
11 | 0A25011 finih 2% . FIL.LE?I:E;CAP 1
12| 0A25001 | $H 1
13 | 1T19042 MR 1
14 | 0T19041 W _UII.uIPER BLOCK 8
15 | 0T19001 %8 WASHER 4
16 | GB5782—86 | ## M20X85 BOLT M20X85 4
17 | GB93—87 M8 20 WASHER 20 | 4
18 | 0A25038 BEER FILTER LINE ASSEM. 1
19 | 1T19043 ok T B FVEL LINES 1
20 | 1T19078 % = COVER 1
21 | GB5783—86 | ##® M8X20 BOLT M8X 20 6
22 | GB3452. 1-92 %ﬁgs.ﬁﬁ O—SEAL RING 1

19—2



1T19043 ¥4;BEER FUEL LINES

19—3



1T19043 ¥RMEEE FUEL LINES

w8 R 9 . i wm | i
NO.| PART NO. NAME Q" TY|REMARK
1 | 0T46004 iRk INLET OIL PIPE 1
2 | 0T46033 ¥F CLIP 1
3 | 0T46009 (8] i RETURN OIL PIPE 1
4 | 0T46002 HE. 2 PRESS TAP 1
5 | 0T46003 Bk WASHER 2
6 | 0T46001 &3k JOINT 1
7 | 0T46034 F%AY11/2  SHUTTER 1/2 1
8 | 1T19060 e R Sk JOINT 1
9 | 0T46037 A7 1/2 WITCH 1/2 1
10 | 0T46036 L ' 1
11| GBs783—86 | #i M10 2
12 | GB93—87 . | AR i 2
13 [ 1B27009 | &F 1
14 | 1T19058 lﬁliﬁa%ﬁ% 1
15 | 0A25010 ROHE DRAIN OIL PIPE 1
16 | 0A25006 | EOmE R JOINT 1
17 | 0A25046 F#HATI(] 3/8" SHUTTER 3/8" 2
18 | 0A01010 R WASHER 2
19 | 0A25004 L JOINT 1
20 | 0A09021 Bk WASHER 6
21 | 0A09020 iih K PRESS TAP 1
22 | GB3452. 1-92 %’%Ef;ﬁ g; g‘;ﬁflm 1
23 .ﬂT4Bi33{] HLE 28 PRIMARY FILTER 1
w|oBusz 102 [GREM NG !
25 | 1T19076 TR R CYLINDER WELD 1

19—4



Y
?
S
S
A

R

E

P

P

I

R

&

%

>

A

0

0

0

0

2

T

1

b

]
20—



1T20000 #+3E RIPPER ASS’Y

F5 R 5 Fr (18 & E
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T20001 B4 PIN 2
2 | 1T20002 /i o RIPPER SUPPORT |
3 | 1T20035 4 %h PIN 1
4 | 1T20036 i o RIPPER BLADE 1
5 | 1T20043 W (—) SHAFT(—) 4
6 | 1T20046 Hah(=) SHAFT (=) 2
7 | 1T20048 e PIN 2
9 | 1T20050 8 % 4 SHIM 20
10 | 0T 31025 FE AR PLATE 8
11 | 1T20051 b SLEEVE 2
12 | 1T20052 THEER LINKAGE,LOWER 1
13 | 1T20070 L SLEEVE 2
14 [ 1T20071 AF 2
15 | 1T20073 p 1
16 | 1T20085 . . - i 4
17 | 1T20086 . 1
AT e ) | T :
19 | 1T20097 PIN 2
20 | 1T20098 R 8
N YDR
2 (1w AGFREASE TEROmRRAILG |
1 | GB1152—89 | #F M10xX1 ~ OIL CUP M10x1 14
2 | JB/ZQ3788-86 ?—iiﬁﬁ ggilﬁ E:ﬁg c—1—95 &
3 | GB5782—86 | B M16xX40 BOLT M16X40 24
4 | GB93—87 #HE 16 WASHER 16 24
R GBa9E—8s ﬁfsﬂ—hg%ms i%ilﬁzxgﬁ—s.a—znn &
GB6170—86 | ¥ 36 NUT 36 20
GB93—87 M 36 WASHER 36 20
GB91—86 # 6.3%35 PIN 6.3X 35 2

20—2



1T20100 MEREERMNRYS
RIPPING HYDRAULIC CONTROL SYSTEM

i

T a075359L3 IRTEIEAW]

3

20



R RERNRS

RIPPING HYDRAULIC CONTROL SYSTEM

1T20100

\

4

20



1T20100 LT HEEZRIIRS
RIPPING HYDRAULIC CONTROL SYSTEM

Fe R 5 £ N || &I

NO.| PART NO. NAME Q' TY|REMARK

1 | 0A03001 Xk YOKE 2 %

2. | 1T13119 EF () LINKAGE LEVER 1

3 | 1T20101 B HOUSING 1

4 | OF23005 ol HOUSING 1

5 | 1T20102 B fEF LINKAGE LEVER 1

6 | 1T20120 ERA N MOVING CARRIER GROUP 1

7 | 1B09059 (2§ SPRING 1

8 | 0A03042 F HANDLE 1

9 | 1T13102 ik 1

10 | 0A14035 /INEE 4

11 | 0F23017 il i1

13 | 0T31076 ¥t F

13 | 0T31084 Hibe BLEF: 1

14 | 0T13141 e B SHAFT BRACKET 1

15 | 0F23018 Ptk @3X3.5 IRON WIRE @&3X3.5 1

16 | 1T13107 ST AR LT SPHERCIDAL PLAIN 2
BEARING GROUP

17 | 1T20123 E¥AFERE  HOSE 1

18 | 1T 20127 ¥ ATEZRYE - HOSE ]

19 | 0T31110 M COVER 16

20 | 1T20128 I PIPE 1

21 | 1T20133 ml RETVRN OIL PIPE 1

22 | 1T20137 RAE EZHHE HOSE 1

23 | 1B01524 HATLHAN ELBOW GROUP 6

24 | 1T20143 MM EERKE HOSE 1

20—5



1T20100 #THEHRIRES:

RIPPING HYDRAULIC CONTROL SYSTEM

| g

Fe51 X 5 % 4 ik
NO.[ PART NO. NAME Q' TY|REMARK
25 | 1T20145 E¥AREXRE  HOSE 1
26 | 1T20147 L ARERE  HOSE 1
27 | 1T20200 ¥ fg TIP CYLINDER 2
28 | 1T20250 ML LIFT CYLINDER 2
29 | 1T20162 WA A PIPE GROUP 2
30 | 1T20148 BRI EKE HOSE 2
- 311T20151 BRI R K 2
32 | 1T20153 1
33 | 1T20155 1
34 [ 1T20157 1
35 | 1T20166 i 1
36 | 1B10007 1
37 | 1B10008 1
38 | 1T20104 e RVBBER SLEEVE 1
39 | 1T20105 W bR PLATE 1
40 | 1T20106 BB T iR PLATE 1
41 | 1T20107 WA e RUBBER SLEEVE 1
42 | 1T20108 RAE £ et PLATE 1
43 | 1T20109 KUWE T #=iR PLATE 1
44 | 1T20110 KRB RE SLEEVE 1
45 | 1T20169 543 SUPPORT 1
46 | 1T20111 EtR PLATE 1
47 | 1T20112 hERE SLEEVE 1
48 | 1T20160 B 45 ) HOSE 1

20—6



1T20100 #ALHERINRG:
RIPPING HYDRAULIC CONTROL SYSTEM

5 R 5 # 2 B | ik
NO.| PART NO. NAME Q' TY|REMARK

49 | 1T20172 HATSL4AH ELBOW GROUP 1
50 | 1T13034 KEAEL4HF  ELBOW GROUP 2
51 | 1T20300 o 22N RIPPER CONTROL VALVE 1
52 | 1T20176 4 R 48 BRACKET 1
53 | 1B09023 e BOLT 4
54 | 1B01407 grol:! WASHER 4
55 | 1B01382 O & & & O—SEAL RING 9
56 | 1B01429 O FE&EHH O—SEAL RING 1
57 | 1B01418 O &= O—SEAL RING 4
58 | 1B08057 O B % 20
59 | 1T20103 Bk ik 1
1 | GB97.1—85 | %M 10 55
2 | GB5783—86 | H#& M10Xx25 3
3 |GB97.1—85 | #H 12 2
4 | GB5783—86 | #Rf& M12x25 BOLT M1z X 25 2

GB5783—386 | B M10<20 BOLT M10x 20 1
6 | GB5782—86 | #E#: M10X45 BOLT M10Xx45 8
7 | GB5782—86 | Bl# M10X30 BOLT M10x30 24
8 | GB5782—86 | & M10X35 BOLT M10x 35 19
9 | GB6170—86 | #EF M10Xx1.25 NUT M10X1. 25 4
10 | GB818—85 | #4T M8x 16 SCREW M8X 16 4
11 | GB6170—86 | 88 M8 NUT M8 2
12 | GB882—86 | & 622 PIN 622 2
13 | GB91—86 ¥ 2X10 PIN 2X10 2
14 | GB5782—86 | #R#& M16X 90 BOLT M16 X 90 4
15 | GB97.1—85 | ¥ 16 WASHER 16 4

20—7



# M HEL TIP CYLINDER

1T20200

[

ffﬂT“x

o T In

F L3
_+_"~..J+i

e yue

X




1T20200 ¥5fikEl TIP CYLINDER

FH5 R %5 £ L it | ik
NO.| PART NO. NAME Q' TY,REMARK
1 | X05—1 wE SLEEVE 1 5%
2 | X01—6 ik GASKET 2
3 | SGA01—9 iR PLATE 2
4 | GB5783—86 | AMLEEFT M10  SCREW M10 4
5 | GB91—86 FO®# @5x70  COTTER PIN @5X70 1
7 | XH05—2 o5 NUT 1
8 | XH07—2 &% PISTON 1
9 | CKW1800 % 3 18 RING 1
10 | HG24—2 5 GUIDE RING 2
11 | GB3452.1-82 | O M 35505800 D—R . 1
12| XHotol | bkt RO
13 | XH0702 & AT ShECEE
14 | TGB302—8 | M ¥ " &5 42 FF
15 | GB3452.1-82 | O JE 70016500 AREEES
16 | XHO7—3 CEANES GUIDE SLEEVE 1| Wl
17 | CKS—0800 s s SEAL 1
18 | yxd (80 X 92 | yx RIhAEHE YX TYPE SEAL {

X 14) RING
19 | CK80 CK R[4 CK TYPE DUST PROOF RING | 1
20 | GB97.1—85 | #:8 24 200V WASHER 24 200V 6
21 | GB5782—86 < | M M24x120  BOLT M24Xx120 2
23 | GB5783—86 | B{& M24 X80 BOLT M24 X80 4
25 | XHO05—8 whE SLEEVE 1

20—9



HSG—F180X597/80E %% f Ml (IMLEH)
TIP CYLINDER (PURCHASED PARTS)

4]

f?f%?y

VT T4 T

\

/é;j}iw
777777

AN
TR

20—10



HSG—F180X597/80E

¥ AhE OMRREH)

TIP CYLINDER(PURCHASED PARTS)

Fg5 R 5 % L B | y-gas
NO.| PART NO. NAME Q' TY|REMARK
1 | X05—1 B SLEEVE 1
2 | X01—6 2k GASKET 2
3 | SGA01—9 i PLATE 2
4 | GB5783—86 | 7SM3kEEST M10  SCREW M10 4
5 | GB91—86 FO8 F5x70  COTTER PIN @570 1
6 | XH07—1 R LABEL 1
7 | XH05—2 L2 i NUT 1
8 | XH07—2 mE PISTON 1
9 | CKW1800 i g 1
10 | HG24—2 SHLEZ 2
11 | GB3452.1-82 | O T 3-g5a5aaﬁ'§-.?:3"":"' 1
12 | XH0701 EIW_E{!F 1
13 | XH0702 % AT 4 1 SO "='i§g§§%:::'E}RDUP 1
14 | TGB302—8 | S GUIDEE':::RI:'NG 2
15 | GB3452.1-82 | O JEI® 70016500 O—RING 70016500 1
16 | XH07—3 FHE GUIDE SLEEVE 1
17 | CKS—0800 | ¥t SEAL 1
18 | yxd (80 X 92 | yx ZIFIH B  YX TYPE SEAL g
X 14) - RING
19 | CK80 CK Rips 4 [ CK TYPE DUST PROOF RING | 1
20 | GB97.1—85 | M 24 200V WASHER 24 200V 6
21 | GB5782—86 | ¥R M24X120  BOLT M24X120 2
22 | GB827—86 | 4I4T 3% 3 RIVET 3X3 4
23 | GB5783—86 | ##& M24X80 BOLT M24 X 80 4
25 | XH05—8 E SLEEVE 1

20—11



20—12

1720250 3$EF;H&L LIFT CYLINDER

4




1T20250 #EFH;HE LIFT CYLINDER

Fs A 5 % [ it | &
NO.| PART NO. NAME Q' TY|REMARK

1 | GB6175—86 | 75 M s fF M24 NUT M24 4

2 | GB93—87 TR 24 SPRING 24 10

3 | XH06—1 & = COVER 1

4 | XHO6—2 i)y SHIM 18

5 | XH0601 1% EFF AT PISTON ROD GRPUP 1

6 | GB97.2—85 | VM 24 WASHER 24 4

7 | GB5782—86 | A fiskigi BOLT 4

8 | CK 75 B f d75 DUST PROOF RING d75 1

9 | XH06—3 5 [ BF GUIDE RING o

10 | XHO1—s5 ik

11 | XHO1—6 P

12 | GB5781—86 | 8¢ M10ic20Q: AN
13 ﬁdﬁ X 87X | yx BRI H ] SRR
15 | GB5783—86 | /ML 55 2 %
16 | ZYS 75x6 | fiAAH&®E [ SEAL RING GROUP 1 | UEE
17 | XH06—5 SHE GUIDE SLEEVE 1 | K

18 | GB3452.1-82 | O B M O—SEAL RING 1

53011800 53011800

19 | XH06—6 A PLATE 1

20 | XH0602 L A 4 CYLINDER GROUP 1

21 | XHO6—7 | W& SLEEVE 2

22 | GB827—86 | #PET 33 RIVET 3% 3 4

23 | XH06—8 FaRg LABEL 1

24 | XH06—9 EEF A PLATE 1

25 | XH01—11 1 SLIDE VALVE 2

20—13



1T20250 3IFHHEL LIFT CYLINDER

Fs5 f 5 % R | &iF
NO.| PART NO. NAME Q' TY|REMARK
26 | XH06—10 SAEE GUIDE RING 2

27 | XH01—12 [ 2 SLEEVE 4

28 | CKW 1300 | fLHAG®HME  SEAL RING 1

29 | GB3452.1-82 | O RI#F O—SEAL RING 1

35504870 35504870

30 | XH06—11 & %K PISTON 1

31 | XH01—18 Hi%h PIN SHAFT 2

32 | XH06—12 1} NUT 1

33 | GB91—86 FFO% @6Xx75  COTTER PIN @6X75 1

34 | GB5781—86 | Hf& M16X 2

35 | XH01—16 ik 1

20—14



HSG—F200X405/80E BRFH i SMEEH)
LIFT CYLINDER (PURCHASED PARTS)

..I

{

ZAR a:nl
\

12

20—15



HSG—F200X405/80E 1&FH&I (SMEEH)
LIFT CYLINDER (PURCHASED PARTS)

Fg5 X 5 # £ k| /i
NO.| PART NO. NAME Q' TY/REMARK
1 | XHos—1 | sy SLEEVE 2
2 | X01—6 P PLATE 2
3 | XHO1—5 /%] PLATE 2
4 | GB5783—86 | /ML BOLT 4
5 | GB91—86 FFO8 @670  COTTER PIN @6X70 1
6 | XHO5—2 [ 853 NUT 1
7 | GB3452.1-82 | O JEH 35505800 O—RING 35505800 1
8 | ZLS0E02—8 | F[ 3R GUIDE RING 2
9 | CKW2000 % gt 1
10 | XHO5—2 1
11 | GB5783—86__ | 6
12 | XHos01 FEINDE GROUP 1
13 | XHO502 | IEHEHFY PJSTON ROD GROUP 1
14 | XHO5—6 7 © LABEL 1
15 | GB827—86 | #I¥T 33 RIVET 3X3 4
16 | ZL5001—7 B mF GUIDE RING 2
17 | CKS—0800 | A& HH SEAL 1
18 | GB3isz. g8z | O MAHE o e 2
19 | yxd (80X 92 | yx A SEHM  YX TYPE SEAL 1
X14) RING
20 | CK80 CK HIp54: CK TYPE DUST PROOF RING | 1
21 | XH05—7 FHE GUIDE SLEEVE 1
22 | GB97.2—85 | B[ 24 WASHER 24 8
23 | GB5782—86 | W# M24x130  BOLT M24 X130 2
24 | XH05—8 WmE SLEEVE 1

20—16



1T20300 #+3#E4\E RIPPER CONTROL VALVE

i 4 1312 1 10 [ 3 £
[ l_! m

A
11

I

|

1 T RSK

LA

........

20—17



1T20300 #21+#4\ K RIPPER CONTROL VALVE

F55 5 # {7 ’&Eﬁ_r &iF
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T20301 NGRS VALVE BODY 1
2 | 1T20302 y VALVE BODY 1
3 | 1T20303 O % &t O—SEAL RING 5
4 | 1T20304 fas SPOOL 2
5 | 1B01405 5 COVER 6
6 | 1T13010 b= 7} PLATE 3
7 | 1B01418 O & £ O—SEAL RING 6
8 | 1B09023 BOLT 10
9 | 1B01407 WASHER 16
10 | 1T20305 VALVE ELEMENT 1
11 | 1T20306 SPRING 1
12 | 1T20307 . VE ELEMENT 1
13 | 1T20316 2
14 | 1T20308 1
15 | 1T20309 1
16 | 1T20310 “/SPRING BRACKET 4
17 | 1T20311 " SPRING 4
18 | 1T20312 SPRING 4
19 | 1T20313 HOUSING 4
20 | 1B38013 SCREW PLUG 2
21 | 1B01393 O &£ E O—SEAL RING 2
22 | 1B03415 [ 4 BOLT 8
23 | 1B01410 Wi BOLT 28
24 | 1B03003 g1 WASHER 36
25 | 1B01378 E= COVER 16
26 | 1T20314 43 BOLT 4
27 | 1T20315 pEEE TN LINKAGE COMPONENT 1
28 | 1T 20317 O EHEHE O—SEAL RING 1
29 | 1B01424 o K SCREW PLUG 1
30 | 1B01382 O &+ 0O—SEAL RING 1

20—18




3G1773—XG # 1B SMEEEH)
RIPPER MAIN CONTROL VALVE(PURCHASED PARTS)

~
oo

2 -
EL--.! s, ]
I
N

.......

7

=
.2
3

/7




3G1773—XG I BEBEGMIEHS)
RIPPER MAIN CONTROL VALVE (PURCHASED PARTS)

st

Fg5 R 5 % R - ghd
NO.| PART NO. NAME EQ'TY REMARK
1 | 8]8545—XG | FH&k VALVE BODY 1
2 | 9T5784—XG | Wk VALVE BODY 1
3 | 8T7268 O B & Hf 8 O—SEAL RING 5
4 | 3G1770 it VALVE ELEMENT 2
5 | 1P4578 e FLANGE 6
6 | 5H4020—XG | & PLATE 3
7 | 8T7212 O B O—SEAL RING 6
8 | 0T0320 [ RS BOLT 14
9 | 5P8244 gl WASHER 22
10 | 8]8336 i 1
11 | 4H1718 1
12 | 818338 1
13 | 4J521 1
14 | 8]8497 1
15 | 9J2915 1
16 | 3G8439—XG 4
17 | 1U2760 4
18 | 9J4800—XG | ¥ SPRING 4
19 | 9J2916 EEEk LINKAGE COMPONENT 4
20 | 954190 o 3 SCREW PLUG 2
21 | 2M9780 O Rigrs i O—SEAL RING 2
22 | 1D4556 SR BOLT 8
23 | S1588 e BOLT 28
24 | 5M2894 WASHER 38
25 | 1P4571 A 28 HALF FLANGE 16
26 | 1A5964—XG | g BOLT 6
27 | '9]3866 R CONNECTING COMPONENT | 1
28 | 8T7211 O RIEH O—SEAL RING 1
29 | 954191 L2 8- SCREW PLUG 1
30 | 3J1907 O A5+ O—SEAL RING 1
31 | 920601 PR LABEL 1
32 | GB827—76 PR ET 24 LABEL RIVET2 X 4 1
33 | L1143 s 313 BOLT 4

20—20



1T21000 B3 ZE#Z ELECTRIC SYSTEM

15 16 17

6 T 8 4@

i 11

2 13 14 15 16 IT 18 I8 20 11 2 23

5 18 17

15 16 11/ i

a2

F

®» ¥ N E B/ WB/ 2N XN

i

15 16 1T

I :T \

21—1



1T21000 EB2 %% ELECTRIC SYSTEM

FEl £ % # R Wit | &E
NO.| PART NO. NAME Q' TY|REMARK
o |ZHEE EHTRACLAE )
s | 073005 £ B IAT LIGHTEMINGLAMP 3
(ffi CAT) RIGHT(AS CAT)

3 | 01.73007 HE 2% GROUND WIRE 2
1 | 1T21029 M FFX  SWITCH FUEL LEVEL 1
5 | 1T21030 Eiﬁfﬁa’mﬁﬁ% SWITCH FUEL TEMP 1
6 | 1T21031 A A7 FF 3¢ SS)EIQE'H EUEL. ERES1 4
7 | 1T21001 4T 2 LLAMP WIRE 2
8 | 1T21032 SR E HA 1
9 | 1T21023 NERLH 1
10 | 1T21033 NERNAR 1
11 | 1T21057 1
12 | GB93-87 2
13 | GB97. 1-85 2
14 | GB67-85 $AT M6 X 16 2
15 | GB93-87 il 10 WASHER 10
16 | GB97. 1-85 2 10 WASHER 10
17 | GB5783-86 @& M10x25 BOLT 10
18 | 1T21058 F 4k A% MAIN RELAY 1
19 | 1T21059 Fokd sk CONNECTED PLATE 1
20 | 1T21060 L HORN 1
21 | 1T21061 o HORN 1
22 | 1T21062 o L CARRIER HORN 2
23 | 1T21063 LN RSB FRONT LAMP WIRE 1
24 | 1T21064 3k CANNECTOR 1

21—2



1T21000 HEEFES ELECTRIC SYSTEM

&2 Bh 4 L 2%

Fe KR 5 4 #w Wi | &
NO.| PART NO. NAME Q' TY|REMARK
25 | 1T21065 RHREFX  SWITCH 1 "
26 | 1T21066 i ¥ 4 3k CONNECTOR 1

27 | 1T21067 o ERE 2M PIPE 1

28 | 1T21068 iR 15 AR TEMP SENSOR 1

29 | GB67-85 BET M5 X 20 SCREW 2

30 | GB93-87 $#E 5 WASHER 2

31 | GB97.1-85 #H 5 WASHER 2

* 32 | GB6170-86 # M5 NUT 2

33 | 1T21069 fEREHF XL SWITCH 1

34 | 1T21070 WEJE 2.3M  PIPES. I

35 | 1B03723 1

36 | GB5783-86 2

37 | GB93-87 2

38 | GB97. 1-85 2

39 | GB96-85 NUT 2

40 | 1T21071 REAR HARNESS 1

41 | 11T21072 CLIP ]

42 | 1T21073 ik R WARNING 1

43 | 1T21074 GRS HARNESS BATTERY 1

44 | 1T21081 E;ﬁﬂt 680-23- BATTERY 2

45 | 1T21082 f6aimiRiEZ%  CONNECTED LINE 1

46 | 1T21083 &334 HARNESS 1

47 | GB93-87 mH 16 WASHER ]

48 | 0T44030 RS . BOLT 1

49 | 1T21084 RELLAY PLATE 1

21—3



1T21000 EEEFE% ELECTRIC SYSTEM

Fe R &5 % i WE | £%
NO.| PART NO. NAME Q' TY|REMARK
50 | 1T21085 i sh gk e 3% RELAY STARTING 1

51 | 1T21020 A& FRONT HARNESS 1

52 | 1B03603 EhFF% PRESSURE SWITCH 1

53 | 1B03632 23 F CLIP 3

54 | 1F3003 #.# ZD150X8 BELT 4

55 | 0T22016 3k CONNECTOR 1

56 | 0T19047 4 [ WASHER 1

. 57 | 1T21087 3L CONNECTOR 1

21—4




1T21033 {XFE#EHE B INSTRUMENT ASSEM.




1T21033 {XFXHEMK INSTRUMENT ASSEM.
Fg f 5 % R Y| &
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T21034 PC #1f 148X136 PC PLATE 148X 136 1
2 | 1T21035 gt MONITOR 1
3 | 1T21036 [Ef% YY03004 PRESSURE GANGE 1
4 | 1T21037 ¥ H1IR HE R TEMP METER,COVLANT | 1
5 | 1T21038 RXFAT DIGHT 1
6 | 1T21039 EAH% YY07004 PRESSURE GANGE 1
7 | 1T21040 £H PLATE 1
8 | 1T21041 Bt 2% HOUR METER 1
9 | 1T21042 PC #if 450X98  PC.PLATE 1
10 | 1B04174 IF % BB : 1
11 | 1B03700 BREAKER 60A 1
12 | 1B03626 10
.13 1T21043 2
14 | 1T21044 .ﬁtAKER 15A 2
15 | 1A16028 E# £ JK406B  SWITCH 1
16 | 1T21045 KT e LIGHT SEAT 1
17 | 1T21046 | i COVER 1
18 | 1T21047 *T BULB 1
19 | 0H25003 /R AT (40)PL220  INDICATOR LIGHT (RED) 1
20 | OH25004 T 24V-@4  BULB 24V-J4 1
21 | 1T21047 ¥ % SWITCH 4
22 )| 1T21048 F % SWITCH 1
23 | 1T2104Y REER 10A FUSE ELEMENT 2
24 | 0T 44029 REE 1A FUSE ELEMENT 2
25 | 1B03624 R 5A FUSE ELEMENT 1

P R



1T21033 {Y3RM|HE B INSTRUMENT ASSEM.
Fs5 R B 4 T wEk | #x
NO.| PART NO. NAME Q' TY|REMARK
26 | 1B03625 R 15A FUSE ELEMENT 1
27 | 1B03688 TR B 22 9% 2 SCREW 6
28 | 1T21050 ¥ % SWITCH 1
29 | 1B03154 B8 1/4-20 NUT 4
30 | GB97. 1-85 & 6 WASHER 4
31 | GB93-87 i 6 WASHER 4
32 | 1T21051 X SUPPORTER 2
33 | 1T21052 H % GRONP 1
34 | 1T21053 £ ] SLEEVE 1
35 | 1T21054 %
36 | 1T21055 =
37 | 1T21056 =

El—17



1T22000 % R%iBiEE PILOT OPERATED VALVES

22—1



1T22000 Z %SG PILOT OPERATED VALVES

5 (%) % R | &
NO.| PART NO. NAME Q'TY|REMARK
1 | 1T22001 PE SLEEVE 3 g
2 | 1T22002 0 {67 B AT TILT SPOOL 1

3 | 1B03010 gralic] WASHER 12

4 | 1B38326 i BOLT 6

5 | 1T22003 i £ B SEAL BRACKET I3

6 | 1T22004 i OIL SEAL | 3

7 | 1T22005 OEME O—SEAL RING 8

8 | 1T22006 VH £ PRESS TAP 4

9 | 1T22007 oF 7| O—SEAL RING 4

10 | 1T22008 HR 44 3

11 | 1T22009 oFiA: |

12 | 1T22010 I

13 | 1T22011 i

14 | 1T22012 AW

15 | 1B03595 L b3

16 | 1T22013 O EHE 4

17 | 1T22014 O & O—RING 8

18 | 1T22015 -5 920 SPRING BRACKET 6

19 | 1T22016 {57 [E1 {7 384 %k SRRING 1

20 | 1T22017 =320 BRACKET 3

21 | 1T22018 oA O—RING 7

22 | 1T22019 i % OIL PLUG | 7

23 | 1T22020 prim 120 INLET OIL BRACKET 1

24 | 1T22021 A EIRIA:S SPRING 2

25 | 1T22022 it AT RIPPER SPOOL 2

26 | 1T22023 HEEE PLUG 2




Z M E TR GMTEH)
PILOT VALVE (PURCHASED RARTS)

8J7489—XG

P

3

22



8]7489—XG ZRHMmEZHR GMIESF)

PILOT VALVE (PURCHASED RARTS)

75 RE R Wi | &
NO.| PART NO. NAME Q’TY |REMARK
1 | 3G730 -1 PIPE 3
2 | 8]7491 fi A VALVE ELEMENT 1
3 | 5P0537 B WASHER 12
4 | 0S1616 Ak R BOLT | <6
5 | 918714 % COVER ) 3
6 | 6V1949 B B AR e it RUBBER OIL SEAL 3
7 | 8T9457 O & & O—SEAL RING 6
8 | 958002 Lo SCREW PLUG 4
9 | 3J7354 O RIE H & O—SEAL RING 4
10 | 8J7490 RS VALVE:BODY 3
11 | 8T8978 O B & & 0. -SEAL RING 12
12 | GB93—76 B e o WASHER & 3
13 | 3H3243—-XG | e u¥ o i 3
14 | 8J7498 A A T 1
15 | 081615 AN Ak o BOLT. 6
16 | 6]3134 O R % 5  O—SEAL RING 4
17 | 8J1699 O Hi%% & i P—SEAL RING 8
18 | 7J7844 SE (LI RETAINER RING 6
19 | 9J4800 {1 S 5 SPRING 1
20 | 9J4772 ¥ 3 COVER 3
21 | 417533 O BT H M O—SEAL RING 7
22 | 958001 [ SCREW PLUG 7
23 | 8]7497 A E Rk JOINT ]
24 | 1U3243 s 1 3 SPRING 2
25 | 8]7496 i o 5 B0 VALVE ELEMENT 2
26 | YE761-72 | MK Z 1" SCREW PLUG Z 1+* | 2
27 | 920601 T LABEL 1
28 | GB827-86 AR R ET 24 RIVET 2Xx4 1

Z2=—4



1T23000  Z#fEdimELE MK
LEFT BULLDOZER CYLINDER ASSEM.

e




1T23000 Z-#E + it &L S B8
LIFT BULLDOZER CYLINDER ASSEM.

FE £ 5 % R wE| &%
NO.| PART NO. NAME Q' TY|REMARK

1 | 0T13027 {Hi fiL FE 3% COVER,CYLINDER 4

2 | 0T13278 E % COVER 2

3 | 1T23005 $2 7t 1 L LIFT CYLINDER 1

4 | 1T23001 2 i i T A PIPE 1

5 | 0T13216 & 2 1 PLATE 1

6 | 1T23003 B QUICK—DROP VALVE | 1

1 | GB5782—86 | $&# M16Xx100 BOLT M16X100 1

2 | GBo3—87 | M 16 WASHER 1 2

3 | GB3452.1-82 | O ®M 53%x3.55  O#+RING 5: 1

+ | GBs782—86 | 2 M1G3c140: 1

5 | GB5782—86 | i MI10X80 4

6 | GB97.1—86 | #:fH 10 _ 16

7 | GB3452.2-82 | O UM 36.5X3.55 5 ESE?IEEFING 2

8 | GB5782—86 | #f M10Xx35 BOLT M10X 35 4

9 | GB5782—86 | i M10X30 BOLT M10X 30 8

23—32



1T23003

R P

QUICK—DROP VALVE

V2




1T23003 1R B B

QUICK—DROP VALVE

FE R 5 £ i HE | &£
NO.| PART NO. NAME Q' TY|REMARK

1 | 0T13019 BER FLANGE 1

2 | 0T13020 8 VALVE 1

3 | 0T13022 T B VALVE ELEMENT 1

4 | 0T13024 ol P VALVE ELEMENT 1

5 | 0T13026 o5 SPRING 1

6 | 1T23004 TiE SLEEVE 1

7 | 0T13018 B2 FLANGE 1

1 | GB97.1—85 | M 10 WASHER 1 7

2 | GB5782—86 | i M10X 90 BOLT: M105 5

3 | GB5782—86 | SR M10X40 2

4 | GB3452.1-82 | O B Ml 50X3 8% &

5 | GB34s2.1-82 | O UM 36. 5%3. 55-- RING 36

6 | JB1000—77 | 8% M10X1 SCREPLUG M10X1 | 1

7 | JB982—77 # 10 WASHER 10 1

8 | GB93—87 i 12 WASHER 12 4

9 | GB5782—86 | E# M12X45 BOLT M12X 45 _ 4

10 | GB3452.1-82 | O I8 42.5%3.55 O—RING 42.5X%3.55 1

23—4



1T23005

2 1314 |

9 10 11

EF:hE LIFT CYLINDER

)

N

7
-y




1T23005 #RFilfl LIFT CYLINDER
FE R 5 % i HE | &3
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T23006 AR HALF LINE 1
2 | 1T23007 K WASHER 4
3 | 1T23016 W EAH PISTON ROD GROUP 1
4 | 1T23019 Bl b £ 4 DUST PROOF GROUP 1
5 | 1T23008 Y BB Y—SEAL RING 1
Pl [r— ST E]{E&}MNG?LAR SEAL |
7 | 1T23010 I 3k CYLINDER HEAD 1
8 | 1T23022 L 1 4 4 CYLINDER GROUP 1
9 | 1T23011 1% 2K 1
10 | 1T23026 wHH 1
11 | 1T23012 S E2 1
12 | 0A33018 A 2
13 | 0A33019 £ 4
14 | 1T23013 £ 1
15 | 1T23014 =L RETAINER 1
16 | 1T23015 K RING 1
1 | GB5785—86 | 8i* M48X3—200 NUT M48X3—200 1
2 | GB3452.1-82 | O JE M 122X3. 55 O—RING 122%3.55 1
3 | GB93—87 A 22 WASHER 22 4
4 | GB5782—86 | ##& M22X80 BOLT M22 X80 4
5 | GB97.1—85 | M@ 22—180HV BOLT M22—180HV 4
6 | GB6176—86 | & M22 NUT M22 4

23—6



HSG—E130x1485/75ZQ BF &I YMEEH)
LIFT CYLINDER (PURCHASED PARTS)

=
|
N S~
w
_.--',- _|
_,—-—-'.-.---
- SR

& &

ol

]

Y

[

1=
¢
i
H
H
L-C
M1:2
Wil
Bfi
i
»
e

R

ML
{C
F

| 2

BT




HSG—E130X 1485/75Z2Q &£ HEL ML EH)
LIFT CYLINDER (PURCHASED PARTS)

FE R 5 # it BE| & I
NO.| PART NO. NAME Q' TY|REMARK
1 | GB6175—86 | 7~ R EE M24 NUT M24 4
2 | GB93—87 oL 3 R P 24 WASHER 24 10
3 | XHo6—1 Y FLANGE 1
4 | XHO6—2 Bh WASHER 18
5 | XH0601 EEFAL PISTON ROD GROUP 1
6 | GB97.2-85 | i 24 WASHER 24 4
7 | GB5782—86 | Ak BOLT 4
8 | CK75 Br P8 d75 DUST PROOF RING d75 1
9 | XH06—3 S 2
10 | XH01—5 CiRl 1
11 | XHO1—6 ok 2
12 | GB5781—86 | B Mli;:}.w:za i
13 | YXd75X 87X 14 | YX Hlh i 25 3 : 1
15 | GB5783—86 | A<Mk BOLT 4
16 | ZYS75X6 WMAHSEEE  SEAL RING GROUP 1
17 | XH06—5 FHE GUIDE SLEEVE 1
18 | GB3452. 1-82 Eﬁﬁﬁﬁ O—SEALRING 53011800 2
19 | XHO06—6 RS RETAINNING PLATE 1
20 | XH0602 4 21 CYLINDER GROUP 1
21 | XH06—7 WzE SLEEVE 2
22 | GB827—86 | 44T 3%3 RIVET 3X3 4
23 | XH06—8 7 LABEL | 4
24 | XH06—9 P RETAINNING PLATE 1
25 | XH01—11 g SLIDE VALVE 2

23—8



HSG—E130X1485/75Z2Q =&F Bl (IMEEEH)
LIFT CYLINDER (PURCHASED PARTS)

| XH

XH01—16 e ki

5 R 5 # s & &
NO.| PART NO. NAME Q' TY|REMARK
26 | XH06—10 = JEED GUIDE RING 2
27 | XH01—12 i SLEEVE 4
28 | CKW1300 LM & ®ESME  SEAL RING GROUP 1
29 | GB3452. 1-82 gﬁ%ﬁﬁﬁ gsgffgf?é' RO 1
30 | XH06—11 EE PISTON 1
31 | XH01—18 i PIN 2
32| XHO6—12 | Wi NUT 1
33 | GB91—86 1
34 | GB5781—86 2
35 1

23—9



1T24000 HiELHE Sk
RIGHT BULLDOZER CYLINDER ASSEM.

24—1



1T24000 % 1 it &L % B

RIGHT BULLDOZER CYLINDER ASSEM.

Fg R 5 % i | &
NO.| PART NO. NAME Q' TY|REMARK
0T13027 i T R 35 COVER,CYLINDER 4
0T13278 FE 3% COVER 2
1T23005 B F LIFT CYLINDER 1
1T24001 £ 7 T 5 PIPE 1
0T13216 Fipedin PLATE 1
1T23003 e 1) QUICK—DROP VALV 1
GB5782—86 | $8# M16X 100 BOLT M16X100 1
GB97.1—85 | ASHER 16 2
GB3452. 1-82 1
GB5?33—3“5' A R :.? 4
GB97.1—85 | @ 10 ©" WASHER 10 16
GB3452.1-82 | O f M 36.5X3.55 O—RING 36.5X3.55 2
GB5782—86 | M M10X35 BOLT M10X35 4
GB5782—86 | g M10X30 BOLT M10X 30 8

24—2



1T25000 =ZiEEZ% CONDITIONOR SYSTEM

18
19

3

aor—1



1T25000 ZHZES% CONDITIONOR SYSTEM

FS & £ 2 R | &
NO.| PART NO. NAME Q' TY|REMARK
1 | 1T25001 FZWZRER  SUPPORTER 1 |
2 | 1T25007 E4#lL SD-7THI5 COMPRESSOR 1

3 | 1T25008 V &# A1000  “V”BELT 2

4 | 1T25009 SEBHEA)  HOSE (1) 1

5 | 1T25010 SFEBHE Q) HOSE (2) 1

6 | 1T25011 KEEEk COUPLING 2

7 | 1T25030 WA OH CLAMP 0# 4

8 | 1T25012 SEB/AE PIPE 2

9 | 1B01406 6

10 | GB5783-86 4

11 | 1T25013 1

12 | 1T25014 1

13 | 1T25015 1

14 | GB5783-86 13

15 | GB97. 1-86 #.8 10-200HV WASHER 10-200HV 10

16 | GB93-87 #HE 10 WASHER 10 11

17 | 1T25019 EREKSR  PLATE ASSEM 1

18 | 1T25020 F B R SUPPORTING PLATE 1

19 | 1T25023 SBA KRS  EVAPTOR 1

20 | GB5783-86 B M12X20 BOLT M12X20 5

21 | GB97. 1-86 #./8 12-200HV  WASHER 12-200HV 5

22 | GB93-87 # 8 12-200HV  WASHER 12-200HV 5

23 | 1T25024 AHRE VENTILATOR HOOD,RIGHT 1

24 | 1T25025 AL B VENT WINDOW 1

25 | 1T25026 EHRE VENTILATOR HOOD,LEFT 1

25—2



1T25000 ZiPEZE%% CONDITIONOR SYSTEM

FE8 K & # PR i | &
NO.[ PART NO. NAME Q' TY|REMARK
26 | 1T25027 A8 VENT WINDOW 3

27 | 1T25028 ZFEEEE3) HOSE(3) 1

28 | 1T25029 2R E (1) HOSE®M4) 1

29 | GB5783-86 g M5X10 BOLT 8

30 | GB5783-86 i M8X16 BOLT 4

31 | GB70-85 | 84T M8X16  SCREW 1

32 | 1B22088 Je T CLIP 6

33 | 1T25031 1 ¥ 79 COOLANT 1

34 | 1T25032 ] SHIM 1

25—3



26—1

1T26000 ZES|#Hl¥ DRAWING MECHANISM

@ @




1T26000 ZE5|4l# DRAWING MECHANISM

F5 K % % Bx wE | &
NO.| PART NO. NAME Q' TY|REMARK
1 | GB898-88 $E AM36X95-8.8 STUD AM36X95-8. 8 8
2 | GB6170-86 85 36 NUT 36 12
3 | GB93-87 #8 36 WASHER 36 12
o | svisisg A3 Eg;;vaﬁﬁ PLATE, 3
5 | 1T26006 ELIP o kAN )y
6 |GBs7s2-86 |ME . BOLT 4
7 | GB97.1-85 $ 0 36 WASHER 4
8 | 1T26012 " PLATE 1
9 | GB5783-86 B M12X30 4
10 | GB97. 1-85 B 12 4
11 | GB93-87 H®nmE 12 ., -
12 | IB/PQTE | s Cios

13 | 1T20070 E

14 | 1T26014 B & PLUG 4
15 | GB5782-86 PR M16<165 BOLT 2
16 | GB93-87 M 16 WASHER 2
17 | GB97. 1-85 HIE 16 WASHER 2
18 | GB6170-86 &R M16 NUT M16 2
19 | 1T26013 % PLUG 8
20 | 0A30003 Hr 7R RING 1
21 | 1T 26009 RLAT SEAT 1
22 | 1T26011 hr 8 PIN 1




